BIFMA ...

Product Brochure micasrm

INDIA PRIVATE LIMITED

DEC 2024



Priifbericht - Produkte S A TUVRheinland®

Test Report - Products

Priifbericht-Nr.: IN25H4RK 001 Auftrags-Nr.: 147074388 Seite 1 von 8
Test report no.: ULR-TC611625100000072F Order no.: Page 10f8

Kunden-Referenz-Nr.: Po:CHE-26 - 26131928 Auftragsdatum: 2025.06.25
Client reference no.: Order date:

Auftraggeber: MBM INDIA PVT LTD G-49. S.No.134, Vallam Vadagal Village, Sip
Client: e : Park, Sriperumbudur, Kancheepuram
’ TamilNadu 602105

Priifgegenstand: Classe visitor chair
Test item:

Bezeichnung / Typ-Nr.: Classe visitor chair
Identification | Type no.:

Auftrags-Inhalt: Performance and Safety test
Order content:

Priifgrundlage: ANSI BIFMA X5.1- 2017 (R2022)

Test specification: GENERAL —PURPOSE OFFICE CHAIRS TESTS
STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

mearm

INDIA PRIVATE LIMITED

Wareneingangsdatum: 2025-06-07
Date of sample receipt:

Prifmuster-Nr.: A004024984-001
Test sample no:

Priifzeitraum: 2025-06-07 - 2025-06-25
Testing period:

Ort der Priifung: 27/B, 2nd Cross, Electronic
Place of testing: City, Phase 1, Bangalore

Priiflaboratorium: TUV Rheinland (India) Pvt.
Testing laboratory:

Priifergebnis*:

Test result™: Pass

iift genehmigt von: .
bl authorized by:Ajay Kumar
tested by: Sachin Shivaraj X Saclin y-ARy . 5

Datum: Ausstellungsdatum:
Date: 2025-07-10 Issue date: 2025-07-10

Stellung / Position: Test Engineer Stellung / Position: Assistant Manager

Sonstiges /  Descipline: Mechanical Group: MECHANICALPERFORMANCE/DURABILITY/ SAFETY TEST
Other:

Zustand des Priifgegenstandes bei Anlieferung: Prufmuster vollstéandig und unbeschadigt
Condition of the test item at delivery: Test item complete and undamaged

* Legende: P(ass) = entspricht o.g. Prufgrundiage(n)  F(ai) = entspricht nicht o.g. Prifgrundiage(n)  N/A = nicht anwendbar NIT = nicht getestet
* Legend: P(ass) = passed a.m. test specil Fail) = failed a.m. test N/A = not applicable N/T = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfiltigt werden. Dieser Bericht berechtigt nicht zur Ver eines Priifzei
This test report only relates to the above mentioned test sample. Without permission of the test center this test report is not
permitted to be duplicated in extracts. This test report does not entitle to carry any test mark.

TOV Rheinland (India) Pvt. Ltd. # 27/B, 2nd Cross Road, Electronics City Phase 1, Bangalore — 560 100, INDIA.

Mail: info@ind.tuv.com - Web: www.ind.tuv.com
ViowozmEAsR
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Priifbericht - Produkte
Test Report - Products reme

A TUVRheinland®

Priifbericht-Nr.: IN24V6UK 001 Auftrags-Nr.: 146979161 Seite 1 von 7
Test report no.: Order no.: Page 10f7

Kunden-Referenz-Nr.: PONO:CHE-25 - 25135727 Auftragsdatum: 2024-10-28
Client reference no.: Order date:

Auftraggeber: MBM INDIA PVT LTD
Client 99 ) 49,SIPCOT INDUSTRIAL PARK,VALLAM-VADAGL VILLAGE,
) SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Priifgegenstand: BUBBLES MB CHAIR
Test item:

Bezeichnung / Typ-Nr.: Style No./SKU No. :BUBBLES MB CHAIR
Identification | Type no.:

Auftrags-Inhalt: Performance and Safety test
Order content:

Priifgrun(_il_agg: ANSI BIFMA X5.1- 2017
Testspecificatiohi GENERAL —PURPOSE OFFICE CHAIRS TESTS)
STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum: 2024-10-26
Date of sample receipt:

Priifmuster-Nr.: A003857214-004
Test sample no:

Priifzeitraum: 2024-11-02 - 2024-11-19
Testing period:

Ort der Priifung: 27/B, 2nd Cross, Electronic
Place of testing: City, Phase 1, Bangalore

Priiflaboratorium: TUV Rheinland (India) Pvt.
Testing laboratory: Ltd

Priifergebnis*:

Test result*. Lasg

genehmigt von:

gepriift von: authorized by-Ajay Kumar

tested by: Sachin Shivaraj

Datum: Ausstellungsdatum:
Date: 2024-11-20 Issue date: 2024-11-20

Stellung / Position: Test Engineer Stellung / Position: Assistant Manager

Sonstiges/  Descipline: Mechanical Group: Saftey/Strength/Durability
Other:

Zustand des Priifgegenstandes bei Anlieferung: Prufmuster vollstandig und unbeschadigt
Condition of the test item at delivery: Test item complete and undamaged

* Legende: P(ass) = entspricht 0.g. Prufgrundlage(n)  F(ail) = entspricht nicht 0.g. Prufgrundiage(n) ~ N/A = nicht anwendbar N/T = nicht getestet
* Legend: P(ass) = passed a.m. test Fail) = failed a.m. test specificat N/A = not applicable N/T = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht igt nicht zur Ver d eines Prii
This test report only relates to the above mentioned test sample. Without permission of the test center this test report is not
P itted to be duplicated in extr . This test report does not entitle to carry any test mark.

TUV Rheinland (India) Pvt. Ltd. # 27/B, 2nd Cross Road, Electronics City Phase 1, Bangalore — 560 100, INDIA.

Mail: info@ind.tuv.com - Web: www.ind.tuv.com
ViotzmEAsR
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INDIA PRIVATE LIMITED
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INDIA PRIVATE LIMITED

Priifbericht - Produkte ' A TUVRheinland®

Test Report - Products

Priifbericht-Nr.: IN24TX1D 001 Auftrags-Nr.: 146963997 Seite 1von 7
Test report no.: ULR-TC611624100000026F Order no.: Page 10f 7

Kunden-Referenz-Nr.: TRF Dated :09.09.2024 Auftragsdatum: 2024.09.18
Client reference no.: Order date:

Auftraggeber: MBM INDIA PVT LTD
Client: 99 ) 49, SIPCOT INDUSTRIAL PARK,VALLAM-VADAGL VILLAGE,
. SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Priifgegenstand: DITTO MB CHAIR
Test item:

Bezeichnung / Typ-Nr.: Style No./SKU No. :DITTO MB CHAIR
Identification / Type no.:

Auftrags-Inhalt: Performance and Safety test
Order content.

Prﬁfgrunq[agg: ANSI BIFMA X5.1- 2017
Test specification: GENERAL —~PURPOSE OFFICE CHAIRS TESTS)
STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum: 2024-09-11
Date of sample receipt.

Priifmuster-Nr.: A003821580-001
Test sample no:

Priifzeitraum: 2024-09-16 - 2024-10-30
Testing period:

Ort der Priifung: 27/B, 2nd Cross, Electronic
Place of testing: City, Phase 1, Bangalore

Priiflaboratorium: TUOV Rheinland (India) Pvt.
Testing laboratory: Ltd

Priifergebnis*:

Test result*. PASS

iift genehmigt von:
Pepruit.Von: authorized by:Ajay Kumar g
tested by: SachinShivarai 3 ki Hete % Aﬁﬁ%@.

Datum: Ausstellungsdatum:
Date: 2024-11-11 Issue date: 2024-11-11

Stellung / Position: Test Engineer Stellung / Position: Assistant Manager

Sonstiges/  Descipline: Mechanical Group: Saftey/Strength/Durability
Other.:

Z i des Prifgeg des bei Anlieferung: Prufmuster vollstandig und unbeschadigt
Condition of the test item at delivery: Test item complete and undamaged

* Legende: P(ass) = entspricht 0.g. Prufgrundlage(n) F(ail) = entspricht nicht 0.g. Prufgrundlage(n) N/A = nicht anwendbar N/T = nicht getestet
* Legend: P(ass) = passed a.m. test F{(ail) = failed a.m. test specificaf N/A = not applicable NT = not tested
Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht igt nicht zur Ver d eines Priifzei
This test report only relates to the above mentioned test sample. Without permission of the test center this test report is not
permitted to be duplicated in extracts. This test report does not entitle to carry any test mark.

TUV Rheinland (India) Pvt. Ltd. # 27/B, 2nd Cross Road, Electronics City Phase 1, Bangalore — 560 100, INDIA.
Mail: info@ind tuv.com - Web: www.ind.tuv.com

Vi01023MERSR




Priifbericht - Produkte
Test Report - Products

A TUVRheinland®

Priifbericht-Nr.:
Test report no.:

IN24AJUI 001 Auftrags-Nr.:

Order no.:

146906688 Seite 1 von 6

Page 10of 6

Kunden-Referenz-Nr.:
Client reference no.:

Mail Dated :22.03.2024 Auftragsdatum: 2024.04.17

Order date:

) MBM INDIA PVT LTD
g;gfgg""e" 49,SIPCOT INDUSTRIAL PARK, VALLAM-VADAGL VILLAGE,
: SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Priifgegenstand:
Test item:

Eiffel hb

Bezeichnung / Typ-Nr.:

Style No./SKU No. : Eiffel hb
Identification | Type no.:

Auftrags-Inhalt:

Performance and Safety test
Order content:

Priifgrundlage:
Test specification:

ANSI BIFMA X5.1- 2017
GENERAL -PURPOSE OFFICE CHAIRS TESTS)
STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum:
Date of sample receipt;

2024-03-22

Priifmuster-Nr.:
Test sample no:

A003689252-002

Priifzeitraum:
Testing period:

2024-03-29 - 2024-05-10

Ort der Priifung:
Place of testing:

27/B, 2nd Cross, Electronic
City, Phase 1, Bangalore

Priiflaboratorium: TUV Rheinland (India) Pvt.
Testing laboratory: Lid

Priifergebnis*:

Test result™: Pass

- ] genehmigt von:
gepriift von: authorized by:Sanjay W
Sadana X

tested by: Sachin Shivaraj X [

Datum: Ausstellungsdatum:

Date: 2024-06-25
Stellung / Position:

Issue date: 2024-06-25

Test Engineer Stellung / Position:

Manager

Sonstiges /

Descipline: Mechanical
Other.

Group: Saftey/Strength/Durability

Zustand des Priifgegenstandes bei Anlieferung:

Prifmuster vollstandig und unbeschédigt
Condition of the fest item at delivery:

Test item complete and undamaged
* Legende, P(ass) = entspricht 0.g. Prifgrundlage(n) F(ail} = entspricht nicht 0.g. Prifgrundiage(n)
* Lagend Pass) = passed a.m. test specification(s) Fall) = failed a.m. test specification(s)

N/A = nicht anwendbar NIT = nicht getestet
/A = not applicable NAT = ot tested
Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfiltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the above mentioned test sample. Without permission of the test center this test report is not

permitted to be duplicated in extracts. This test report does not entitle to carry any test mark.

TUV Rheinland (India) Pvt. Ltd. # 27/B, 2nd Cross Road, Electronics City Phase 1, Bangalore — 560 100, INDIA.
Mail: info@ind.tuv.com - Web: www.ind.tuv.com

viBtoRIMEASR
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INDiA PRIVATE LIMITED

Priifbericht - Produkte A TUVRheinland®

Test Report - Products

Priifbericht-Nr.: IN24LAED 001 Auftrags-Nr.: 146906688 Seite 1 von 6 F E AT H E R C H A I R
Test report no.: Order no.: Page 10f 6 H B & M B

Kunden-Referenz-Nr.: Mail Dated :22.03.2024 Auftragsdatum: 2024.04.17
Client reference no.: Order date:

) MBM INDIA PVT LTD
‘é;g:fgg""e" 49,SIPCOT INDUSTRIAL PARK, VALLAM-VADAGL VILLAGE,
: SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Priifgegenstand: Feather hb
Test item:

Bezeichnung / Typ-Nr.: Style No./SKU No. : Feather hb
Identification | Type no.:

Auftrags-Inhalt: Performance and Safety test
Order content:

Priifgrundlage: ANSI| BIFMA X5.1- 2017
Test spacification: GENERAL —~PURPOSE OFFICE CHAIRS TESTS)
STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum: 2024-03-22
Date of sample receipt;

Priifmuster-Nr.: A003689252-003
Test sample no:

Priifzeitraum: 2024-03-29 - 2024-05-10
Testing period:

Ort der Priifung: 27/B, 2nd Cross, Electronic
Place of testing: City, Phase 1, Bangalore

Priiflaboratorium: TUV Rheinland (India) Pvt.
Testing laboratory: Lid

Priifergebnis*:

P
Test result™: ass

. ] genehmigt von:
gepriift von: authorized by:Sanjay

tested by: Sachin Shivaraj X Sadana X W

Datum: Ausstellungsdatum:
Date: 2024-06-25 Issue date: 2024-08-25

Stellung / Position: Test Engineer Stellung / Position: Manager

Sonstiges /| Descipline: Mechanical Group: Saftey/Strength/Durability
Other.

Zustand des Priifgegenstandes bei Anlieferung: Prafmuster vollstandig und unbeschédigt
Condition of the ftest item at delivery: Test item complete and undamaged

* Legende P(ass) = entspricht 0.g. Prifgrundlage(n)  F(ail) = entspricht nicht 0.g. Prifgrundlage(n)  N/A = nicht anwendbar NIT = nicht getestat
* Legend P(ass) = passed am. test specification(s) ___Ffall) = falled a.m. test specification(s) N/A = not applicable /T = nol tested.

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfiltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the above mentioned test sample. Without permission of the test center this test report is not
permitted to be duplicated in extracts. This test report does not entitle to carry any test mark.

TUV Rheinland (India) Pvt. Ltd. # 27/B, 2nd Cross Road, Electronics City Phase 1, Bangalore — 560 100, INDIA.
Mail: info@ind.tuv.com - Web: www.ind.tuv.com

viBtoRIMEASR




Priifbericht - Produkte
Test Report - Products

A TUVRheinland®

Priifbericht-Nr.:
Test report no.:

IN242M5N 001

Auftrags-Nr.: 146922368 Seite 1 von 6
Order no.: Page 10f 6

Kunden-Referenz-Nr.:
Client reference no.:

Mail Dated :22.03.2024

Auftragsdatum: 2024.05.31
Order date:

Auftraggeber:
Client:

MBM INDIA PVT LTD

49,SIPCOT INDUSTRIAL PARK VALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Priifgegenstand:
Test item:

MUSTANG HB

Identification | Type no.:

Bezeichnung / Typ-Nr.:

Style No./SKU No. :MUSTANG HB

Auftrags-Inhalt:
Order content:

Performance and Safety test

Priifgrundlage:
Test specification:

ANSI BIFMA X5.1- 2017

GENERAL ~PURPOSE OFFICE CHAIRS TESTS)
STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum:
Date of sample receipt;

2024-03-22

Priifmuster-Nr.:
Test sample no:

A003728988-001

Priifzeitraum:
Testing period:

2024-04-11 - 2024-04-31

Ort der Priifung:
Place of testing:

27/B, 2nd Cross, Electronic
City, Phase 1, Bangalore

Priiflaboratorium:
Testing laboratory:

TUV Rheinland (India) Pvt.
Ltd

Priifergebnis*:
Test result™:

Pass

gepriift von:
tested by: Sachin Shivaraj

Datum:
Date: 2024-06-25

Stellung / Position:

X B

Test Engineer

genehmigt von:
authorized by:Sanjay
Sadana X W

Ausstellungsdatum:
Issue date: 2024-08-25

Stellung / Position: Manager

Other.

Sonstiges /| Descipline: Mechanical

Group: Saftey/Strength/Durability

Zustand des Priifgegenstandes bei Anlieferung:
Condition of the test item at delivery:

Prafmuster vollstandig und unbeschédigt
Test item complete and undamaged

* Legende P(ass) = entspricht 0.g. Prufgrundlage(n)
* Logend Piass) = passed a.m. test specification(s)

F(all) = entspricht nicht 0.g. Prifgrundiage(n)  N/A = nicht anwendbar NIT = nicht getestat
Fiall) = failed a.m. fest specification(s)

N/A = not applicable N/T = pot tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the above mentioned test sample. Without permission of the test center this test report is not
permitted to be duplicated in extracts. This test report does not entitle to carry any test mark.

TUV Rheinland (India) Pvt. Ltd. # 27/B, 2nd Cross Road, Electronics City Phase 1, Bangalore — 560 100, INDIA.
Mail: info@ind.tuv.com - Web: www.ind.tuv.com

viBtoRIMEASR
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INDiA PRIVATE LIMITED




Priifbericht - Produkte
Test Report - Products

A TUVRheinland®

Priifbericht-Nr.:
Test report no.:

IN240OYRM 001

Auftrags-Nr.: 146922368 Seite 1 von 6
Order no.: Page 10f 6

Kunden-Referenz-Nr.:
Client reference no.:

Mail Dated :22.03.2024

Auftragsdatum: 2024.05.31
Order date:

Auftraggeber:
Client:

MBM INDIA PVT LTD

49,SIPCOT INDUSTRIAL PARK VALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Priifgegenstand:
Test item:

Glanza HB

Identification | Type no.:

Bezeichnung / Typ-Nr.:

Style No./SKU No. :GLANZA HB

Auftrags-Inhalt:
Order content:

Performance and Safety test

Priifgrundlage:
Test specification:

ANSI BIFMA X5.1- 2017

GENERAL ~PURPOSE OFFICE CHAIRS TESTS)
STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum:
Date of sample receipt;

2024-03-22

Priifmuster-Nr.:
Test sample no:

A003728988-002

Priifzeitraum:
Testing period:

2024-04-11 - 2024-04-31

Ort der Priifung:
Place of testing:

27/B, 2nd Cross, Electronic
City, Phase 1, Bangalore

Priiflaboratorium:
Testing laboratory:

TUV Rheinland (India) Pvt.
Ltd

Priifergebnis*:
Test result™:

Pass

gepriift von:
tested by: Sachin Shivaraj

Datum:
Date: 2024-06-25

X e

Stellung / Position: Test Engineer

genehmigt von:

X

authorized by:Sanjay W
Sadana

Ausstellungsdatum:
Issue date: 2024-08-25

Stellung / Position: Manager

Sonstiges /| Descipline: Mechanical
Other.

Group: Saftey/Strength/Durability

Zustand des Priifgegenstandes bei Anlieferung:
Condition of the test item at delivery:

Prafmuster vollstandig und unbeschédigt
Test item complete and undamaged

* Legende P(ass) = entspricht 0.g. Prifgrundiage(n)  F(ail) = entspricht nicht a.g. Prifgrundiage(n)  N/A = nicht anwendbar NIT = nicht getestat
* Lagend Piass) = passed a.m. test specification(s) __F(ail) = failed a.m. fest specification(s) /A = not applicable N/T = not fested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht t

This test report only relates to the above mentioned test sample. Without permission of the test center this test report is not

gt nicht zur Ver eines Priifzeichens.

permitted to be duplicated in extracts. This test report does not entitle to carry any test mark.

TUV Rheinland (India) Pvt. Ltd. # 27/B, 2nd Cross Road, Electronics City Phase 1, Bangalore — 560 100, INDIA.

viBtoRIMEASR

Mail: info@ind.tuv.com - Web: www.ind.tuv.com
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INDIA PRIVATE LIMITED



Priifbericht - Produkte
Test Report - Products

A TUVRheinland®

Priifbericht-Nr.:
Test report no.:

IN241HH6 001 Auftrags-Nr.: 146906688 Seite 1 von 6
Order no.: Page 1of6

Kunden-Referenz-Nr.:

Client reference no.:

Mail Dated :22.03.2024 Auftragsdatum: 2024.04.17
Order date:

Auftraggeber:
Client:

MBM INDIA PVT LTD
49,SIPCOT INDUSTRIAL PARK VALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Priifgegenstand:
Test item:

Quartz hb

Bezeichnung / Typ-Nr.:
Identification | Type no.:

Style No./SKU No. : Quartz hb

Auftrags-Inhalt:
Order content:

Performance and Safety test

Priifgrundlage:
Test specification:

ANSI BIFMA X5.1- 2017
GENERAL -PURPOSE OFFICE CHAIRS TESTS)
STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

.
mearm

INDIA PRIVATE LIMITED

Wareneingangsdatum:

Date of sample receipt:

2024-03-22

Priifmuster-Nr.:
Test sample no:

A003689252-004

Priifzeitraum:
Testing period:

2024-03-29 - 2024-05-10

Ort der Priifung:
Place of testing:

27/B, 2nd Cross, Electronic
City, Phase 1, Bangalore

Priiflaboratorium:
Testing laboratory:

TUV Rheinland (India) Pvt.
Ltd

Priifergebnis*:
Test result™:

Pass

gepriift von:

tested by: Sachin Shivaraj

Datum:
Date: 2024-06-25

Stellung / Position:

authorized by:Sanjay W
X Sockive Sadana

Test Engineer Stellung / Position: Manager

genehmigt von:

X

Ausstellungsdatum:
Issue date: 2024-08-25

Sonstiges /  Descipline: Mechanical Group: Saftey/Strength/Durability
Other.

Zustand des Priifgegenstandes bei Anlieferung: Prifmuster volistandig und unbeschadigt
Condition of the fest item at delivery: Test item complete and undamaged

* Legende P(ass) = entspricht 0.g. Profgrundiage(n)  F(ail) = entspricht nicht a.g. Prifgrundiage(n)  N/A = nicht anwendbar NIT = niicht getestet
* Legend Pyass) = passed a.m. lest specification(s) __Fall) = falled a.m. fest specification(s) /A = not applicable N/T = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfiltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the above mentioned test sample. Without permission of the test center this test report is not
permitted to be duplicated in extracts. This test report does not entitle to carry any test mark.

TUV Rheinland (India) Pwt. Ltd. # 27/B, 2nd Cross Road, Electronics City Phase 1, Bangalore — 560 100, INDIA.

Mail: info@ind.tuv.com - Web: www.ind.tuv.com




Test Report- Hardline

A

TUVRheinland®

Precisely Right.

Priifbericht-Nr.:
Test Report No.:

IN23021V 001 Auftrags-Nr.: 146804692

Order No.:

Seite 1 von 3
Page 1of 3

Kunden-Referenz-Nr.:
Client Reference No.:

Auftragsdatum: 27.06.2023

Not provided Order date:

Auftraggeber:
Client:

MBM INDIA PVT LTD
49,SIPCOT INDUSTRIAL PARK VALLAM-VADAGL VILLAGE,

™
mcarn

INDIA PRIVATE LIMITED

SRIPERUMBUDUR, KANCHIPURAM 802105 INDIA

Priifgegenstand: Zoom HB

Test iten.

. Style No./SKU No. :Not provided
Bezeichnung / Typ-Nr.:

Identification | Type No.:

Auftrags: PO No.: CU2-24 - 131659

Order:
Priifgrundlage:
Test specification

ANSI BIFMA X5.1- 2017
(GENERAL —-PURPOSE OFFICE CHAIRS TESTS)
STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum: 22.06.2023
Date of receipt:

Priifmuster-Nr.:
Test sample No.:

A003504815-001

Priifzeitraum:
Testing period:

22.06.2023 - 14.07.2023

27/B, 2nd Cross, Electronic
City, Phase 1, Bangalore- 560
100,

TUV Rheinland (India) Pvt.
Ltd.,Fumiture Laboratory

Ort der Priifung:
Place of testing:

Priiflaboratorium:
Testing laboratory:

Priifergebnis*:
Test result™: Pass

kontrolliert von / reviewed by:

28.07.2023 Yogisha Gowdal Reviwer 5‘

Datum Name / Stellung Unterschrift
Date Name | Position Signalure

Sonstiges / Other. Buyer name:Not provided,Country of origin:India,Country of destination:Not Provided,
Material: Not Provided ,Color Name: Not Provided ,End use of product: Office Chair

gepriift von / tested by:

28.07.2023  Sachin Shivaraj ge"’!%-

Unterschrift Datum
Signature Date

Name / Stellung
Name / Position

Zustand des Priifgegenstandes bei Anlieferung:
Condition of the test item at delivery:
* Legende:

Priifling komplett und beschadigt
Test item complete and undamaged
4 = ausreichend 5 = mangelhaft
nicht 0.g. Prifgrundiage(n) N/A = nicht anwendbar N/T = nicht getestet
1 = very good 2 = good 3 = satisfactory 4 = sufficient
P(ass) =passeda m test i (s) _F(ail) = failed a.m._test specification(s) N/A = not appil N/T = not tested
Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne G gung der Prii nicht
auszugsweise vervielféltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates fo the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any test mark.

3 = befriedigend
n) Fail)=

1 =sehr gut 2=gul
P(ass) = 0.4 F

Legend: 5 = poor

TOV Rheinland (Iindia) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,
Internet: http:/iwww tuv.com, CIN: U72501KA1996PTC020653
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INDIA PRIVATE LIMITED

A TUVRheinland”
Precisely Right.

Test Report- Hardline

Priifbericht-Nr.: IN2319X9 001 N 146842221 Seite 1 von 3
Test Report No.: g:::ﬂ: 5 s Page 10f 3

Kunden-Referenz-Nr.: Auftragsdatum: 19102023
Client Reference No.: Elle24.=134328 Order date:

MBM INDIA PVT LTD
49, SIPCOT INDUSTRIAL PARK, VALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Priifgegenstand: YARIS HIGH BACK CHAIR

Test item:

Bezeichnung / Typ-Nr.:  Style No/SKU No. : YARIS HIGH BACK
Identification | Type No.:

Auftrags: PO No.:.CU2-24 - 134328

Order.

Prifgrundlage: ANS| BIFMA X5.1- 2017
Test specification (GENERAL ~PURPOSE OFFICE CHAIRS TESTS)

STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Auftraggeber:
Client.

Wareneingangsdatum: 25.09.2023
Date of receipt:

Prﬁ‘fmuster]lr.: A003584513-001
Test sample No.:

Priifzeitraum: 13.10.2023 - 30.11.2023
Testing period:

Ort der Priifung: 27/B, 2nd Cross, Electronic
City, Phase 1, Bangalore- 560
100,

Place of testing:

Priiflaboratorium: TUV Rheinland (India) Pvt. Ltd.,
Testing laboratory:

Priifergebnis*: Pass
Test result*:

kontrolliert von / reviewed by:

gepriift von / tested by.
04.12.2023 Yogisha Gowda/ Reviwer

04.12.2023  Sachin Shivaraj Soedine

Datum Name / Stellung Unterschrift Datum Name / Stellung Unterschrift
Date Name | Position Signature Date Name | Position Signature
Sonstiges / Other: Buyer name:Not provided, Country of origin:India,Country of destination:Not Provided, Material: Not
Provided ,Color Name: Not Provided ,End use of product:Office Chair Decision Rule: The laboratory employs simple
acceptance rule in making pass or fail decisions on test results with no guard band

Z 1 des Priifgegenstandes bei Anlieferung: Prufling komplett und beschadigt

g
Condition of the test item at delivery: Test item complete and undamaged

-’Legende 1 =sehr gut 2=gut 3 = befriedigend 4 = ausreichend 5 =mangelhaft

P(ass) = entspricht 0.g. Prifgrundiage(n) F(ail) = entspricht nicht 0.g. Prafgrundiage(n) N/A = nicht anwendbar  N/T = nicht getestet

Legend: 1 = very good 2=good 3 = salisfaciory 4 = sufficient 5 =poor
Pyass) = passed a.m. iest specificaton(s)  F(aii) = failed a.m. test specification(s) N/A=not N/T = not fested

Dieser Prufbericht bezieht sich nur auf das o.g. Prifmuster und darf ohne Genehmigung der Prifstelle nicht
auszugsweise vervielféitigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without pemmission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any test mark.

TOV Rheintand (India) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,
Internet: hitp-//www tuv com, CIN: U72501KA1996PT C020653
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INDIA PRIVATE LIMITED

Priifbericht - Produkte A TUVRheinland®

Test Report - Products

Priifbericht-Nr.: IN24CLC2 001 Auftrags-Nr.: 146906688 Seite 1 von 6
Test report no.: Order no.: Page 10f 6

Kunden-Referenz-Nr.: Mail Dated :22.03.2024 Auftragsdatum: 2024.04.17
Client reference no.: Order date:

) MBM INDIA PVT LTD
‘é;g:fgg“e" 49,SIPCOT INDUSTRIAL PARK, VALLAM-VADAGL VILLAGE,
: SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Priifgegenstand: Bravo mb
Test item:

Bezeichnung / Typ-Nr.: Style No./SKU No. : Bravo mb
Identification | Type no.:

Auftrags-Inhalt: Performance and Safety test
Order content:

Priifgrundlage: ANSI BIFMA X5.1- 2017
Test spacification: GENERAL —~PURPOSE OFFICE CHAIRS TESTS)
STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum: 2024-03-22
Date of sample receipt;

Priifmuster-Nr.: A003689252-001
Test sample no:

Priifzeitraum: 2024-03-29 - 2024-05-10
Testing period:

Ort der Priifung: 27/B, 2nd Cross, Electronic
Place of testing: City, Phase 1, Bangalore

Priiflaboratorium: TUV Rheinland (India) Pvt.
Testing laboratory: Lid

Priifergebnis*:

Test result™: pass

- ] genehmigt von:
gepriift von: authorized by:Sanjay

tested by: Sachin Shivaral  y fotis Sadana X Srdas

Datum: Ausstellungsdatum:
Date: 2024-06-25 Issue date: 2024-08-25

Stellung / Position: Test Engineer Stellung / Position: Manager

Sonstiges /| Descipline: Mechanical Group: Saftey/Strength/Durability
Other.

Zustand des Priifgegenstandes bei Anlieferung: Prafmuster vollstandig und unbeschédigt
Condition of the test item at delivery: Test item complete and undamaged
* Legende P(ass) = entspricht 0.g. Prifgrundlage(n)  F(ail) = entspricht nicht .g. Prifgrundiage(n)  N/A = nicht anwendbar NIT = nicht getestet
* Legend Piass) = passed a.m. test specification(s) __Ffall) = failed a.m. test specification(s) /A = not applicable /T = nol tested.
Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht t igt nicht zur Ver | eines Priifzeichens.
This test report only relates to the above mentioned test sample. Without permission of the test center this test report is not
permitted to be duplicated in extracts. This test report does not entitle to carry any test mark.

TUV Rheinland (India) Pvt. Ltd. # 27/B, 2nd Cross Road, Electronics City Phase 1, Bangalore — 560 100, INDIA.
Mail: info@ind.tuv.com - Web: www.ind.tuv.com

viBtoRIMEASR
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INDIA PRIVATE LIMITED

TestReport- Hardline A TUVRheinland”
Precisely Right.

Prafbericht-Nr.: IN23M910 001 146785971 Seite 1 von 3
Auftrags-Nr.:
Test Report No.: O:derrahg;;: Page 10f 3

Kunden-Referenz-Nr.: Auftragsdatum:  27.04.2023

Client Reference No.. Not provided Order date:

MBM INDIA PVT LTD
49,SIPCOT INDUSTRIAL PARKVALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Priifgegenstand: COMFORT CHAIR TESTING
Test item:

Auftraggeber:
Client.

Style No./SKU No. :Not ided
Bezeichnung/ Typ-Nr.: by provide:

Identification | Type No.:

Auftrags: PO No.: CU2-24 - 130508

Order:

Prifgrundiage: ANSI BIFMA X5.1- 2017

Test specification (GENERAL -PURPOSE OFFICE CHAIRS TESTS)
STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE

Wareneingangsdatum: 20.04.2023

Date of receipt.
Prifmuster-Nr.: A003465002-001
Test sample No.:
Priifzeitraum: 20.04.2023 - 13.06.2023
Testing period:
5 27/B, 2nd Cross, Electronic

Ort der Priifung: ) .

i City, Phase 1, Bangalore-
P f testing: Y, ' ga

ace of testing. 560 100,

Priiflaboratorium: TUV Rheinland (India) Pt.
Testing laboratory: Ltd., Fumiture Laboratory i
Priifergebnis*: A '
Test .reguli*: Pass SEAT /BACK vsu'El?rTi I’-‘I.E::glki WITH gs%;!cﬁaf:mms

gepriiftvon / tested by: kontrolliert von / reviewed by:
13.06.2023  Sachin Shivaraj &34_1..\9& 13.06.2023 Yogisha Gow da/ Reviw er EF

Datum Name / Stellung Unterschrift Datum Name / Stellung Unterschrift
Date Name | Position Signature Date Name | Position Signature

Sonstiges/ Other. Buyer name:Not provided, Country of origin:India, Country of destination:Not Provided,
Material: Not Provided ,Color Name: Not Provided ,End use of product:Office Chair

Zustand des Priifgegenstandes bei Anlieferung: Prifling komplett und beschadigt
Condition of the test item at delivery: Test item complete and undamaged
* Legende: 1=sehrgut 2=gut 3 = befriedigend 4= 11 5= g t
P{ass)=entsprichto g. Prifgundlage(n) F(ail) = entspricht nicht 0.g. Prifgrundlage(n) N/A =nicht anwendbar N/T=nicht getestet
Legend: 1= very good 2= good 3= satisfactory 4 = sufficient 5= poor
P(ass) = passed a.m testspecification(s)  Flail) = failed a.m test specification(s) N/A = not applicable /T = not tested
Dieser Priifbericht bezieht sich nur auf das o.g. Priiffmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfiltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any test mark.

SEAT [ BACK SEAT | BACK
WITH HWP [ CUSHION & BS [ HANDLE WITH FWP | CUSHION & BS

/

TUV Rheinland (India) Pvt. Ltd., 27/B, 2nd Cross, Bectronic City, Phase 1, Bangalore- 560 100, § Y
Intemnet: hitp:/iwww.tuv.com, CIN: U72501KA1996PTC020653 Handle O'rjé‘rop\l\’:?' avdilable
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INDIA PRIVATE LIMITED

A TUVRheinland”

Test Report- Hardline
Precisely Right.

Priifbericht-Nr.: IN2319X9 001 Aultiraas-Nr: 146842221 Seite 1 von 3
Test Report No.: Ordar.lg':' ey Page 10f 3

Kunden-Referenz-Nr.: Auftragsdatum: 19102023
Client Reference No.: Elle24.=134328 Order date:

) MEM INDIA PVT LTD
gﬁg?gﬂew' 49 SIPCOT INDUSTRIAL PARK,VALLAM-VADAGL VILLAGE,
‘ SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

~ Priifgegenstand: YARIS HIGH BACK CHAIR

Test item:

Bezeichnung / Typ-Nr.:  Style No/SKU No. : YARIS HIGH BACK
Identification ! Type No.:

Auftrags: PO No.:CU2-24 - 134328

Order.

Prifgrundlage: ANSI BIFMA X5.1- 2017
Test specification (GENERAL ~PURPOSE OFFICE CHAIRS TESTS)

STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum: 25.09.2023
Date of receipt:

Priifmuster-Nr.: A003584513-001
Test sample No.:

Priifzeitraum: 13.10.2023 - 30.11.2023
Testing period:

Ort der Priifung: 27/B, 2nd Cross, Electronic
City, Phase 1, Bangalore- 560
100,

Priiflaboratorium: TUV Rheinland (India) Pvt. Ltd.,
Testing laboratory:

Place of testing:

Priifergebnis*: Pass
Test result*:

1

kontrolliert von / reviewed by:

gepriift von / tested by

04.12.2023  Sachin Shivaraj Soedine

Datum Name / Stellung Unterschrift Datum Name / Stellung Unterschrift

_ Date Name [ Position Signature _Date Name / Position Signature
Sonstiges / Other: Buyer name:Not provided, Country of origin:India,Country of destination:Not Provided, Material: Not
Provided ,Color Name: Not Provided ,End use of product:Office Chair Decision Rule: The laboratory employs simple
acceptance rule in making pass or fail decisions on test results with no guard band

Z d des Priifgegenstandes bei Anlieferung: Prufling komplett und beschadigt
Condition of the test item at delivery: Test item complete and undamaged
“Legende: 1 =sehr gut 2=gut 3 = befriedigend 4= ausreichend 5 =mangelhaf
P{ass)= entspricht 0.g. Prufgrundlage(n) F(ail) = entspricht nicht 0.g. Prafgrundlage(n) MN/A = nicht anwendbar  N/T = nicht getestet
Legend: 1 = very good 2=good 3 = satlsfactory 4 = sufficient 5 = poor
£H0E) = JASTOd AT, BN Spaioionly) ] = 1ol B, Rt BDSiinaRint) il bt O b L
Dieser Prifbericht bezieht sich nur auf das o.g. Prifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfditigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without pemmission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any test mark.

04.12.2023 Yogisha Gowda/ Reviwer

TOV Rheinland (india) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,
Internet: hitp//www tuv com, CIN: U72501KA1986PT C020653




Test Report- Hardline

A TUVRheinland”

Precisely Right.

Prifbericht-Nr.:
Test Report No.:

IN2387LX 001

Auftra - 146851410 Seite 1von 3
Order .';!ii-N ’ Page 10of 3

Kunden-Referenz-Nr.:
Client Reference No.:

CU2-24 - 134391

Auftragsdatum: 20.71.2043
Order date:

Auftraggeber:
Client:

MBM INDIA PVT LTD

49,SIPCOT INDUSTRIAL PARK, VALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Priifgegenstand:
Test tem:

VENTO HB Chair

Bezeichnung/ Typ-Nr.:
Identification | Type No.:

Style No./SKU No. : VENTO HB

Auftraas:
Order.

PO No.:CU2-24 - 134381

Priifgrundlage:
Test specification

ANSI BIFMA X5.1- 2017

(GENERAL -PURPOSE OFFICE CHAIRS TESTS)
STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum:
Date of receipt.

06.11.2023

Priifmuster-Nr.:
Test sample No.:

A003604908-001

Priifzeitraum:
Testing period:

06.11.2023 - 30.11.2023

Ort der Priifung:
Place of testing:

27/B, 2nd Cross, Electronic
City, Phase 1, Bangalore- 560
100,

Priiflaboratorium:
Testing laboratory:

TUV Rheinland (India) Pvt. Ltd

Priifergebnis*:
Test resuit*:

gepriift von / tested by:

04.12.2023  Sachin Shivaraj Saedine

kontrolliert von / reviewed by.
04.12.2023 Yogisha Gowda/ Reviwer

Datum Name / Stellung Unterschrift
Name / Position

Date

Signature

Datum Name / Stellung Unterschrift
Date Name | Posttion Signature

Sonstiges / Other: Buyer name:Not provided, Country of origin:India,Country of destination:Not Provided, Material: Not
Provided ,Color Name: Not Provided ,End use of product:Office ChairDecision Rule: The laboratory employs simple

acceptance rule in making pass or fail d

on test results with no guard band

Zustand des Priifgegenstandes bei Anlieferung:
Condition of the test item at delivery:

Prufling komplett und beschadigt
Test item complete and undamaged

* Legende: 1 =sehr gut

2=qut 3 = befriedigend

P{ass) = entspricht 0.g. Prufgrundiage(n) F{(ail) = entspricht nicht

Legend 1= very good

2=good 3 = safisfactory

P(ass) = passed a.m. test specificafionys) F{ail) = failed a.m. test

4 = ausreichend 5 = mangelhaft
o0.g. Prifgrundlage(n) N/A =nicht anwendbar  N/T = nicht getestet
4 = sufficient 5= poor
specification(s) N/A = not applicable N/T = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Prifmuster und darf ohne Genehmigung der Priifstelle nicht

auszugsweise vervielfaltigt werden. Dieser Bericht be

This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any test mark.

rechtigt nicht zur Verwendung eines Priifzeichens.

TOV Rheinland (India) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,
Intemet: htip//www tuv.com, CIN: U72501KA1996PTC020653
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INDIA PRIVATE LIMITED




Test Report- Hardiine A TUVRheinland®

Precisely Right.

Prifbericht-Nr.: IN23E582 001 ” 148842221 Seite 1von 3
Test Report No.- e b Page 10of 3

Kunden-Referenz-Nr.: Auftragsdatum; | o-1U-4U23
Client Reference No.: CUZ 25930500 Order date:

MBM INDIA PVT LTD
49,SIPCOT INDUSTRIAL PARK VALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Auftraggeber:
Client:

Priifgegenstand: RIO HIGH BACK CHAIR
Test item:

Bezeichnuna/ Tvo-Nr.:  Style No/SKU No. : RIO HIGH BACK

Identification | Type Ne.:

Auftraas: PO No.:CU2-24 - 134328
Order.

Priifgrundiage: ANSI BIFMA X5.1-2017
Test specification (GENERAL -PURPOSE OFFICE CHAIRS TESTS)

STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum: 10.10.2023
Date of receipt:

Priifmuster-Nr.: A003584518-001

Test sample No.:

Priifzeitraum: 13.10.2023 - 30.11.2023
Testing period:

27/B, 2nd Cross, Electronic
City, Phase 1, Bangalore- 560
100,

Ort der Prifung:
Piace of testing:

Priiflaboratorium: TUV Rheinland (India) Pvt. Ltd.,
Testing laboratory:

Prufergebms' Pass
Test

kontrolliert von / reviewed by.
04.12.2023 Yogisha Gowda/ Reviwer

aenriift van | festad hv

04.12.2023  Sachin Shivaraj Sﬂdgaﬂ;_

Datum Name / Stellung Unterschrift Datum Name / Stellung Unterschrift
Date Name / Position Signature Date Name ! Position Signature

Sonstiges / Other. Buyer name:Not provided, Country of origin:India,Country of destination:Not Provided, Material: Not
Provided ,Color Name: Not Provided ,End use of preduct:Office Chair Decision Rule: The laboratory employs simple
acceptance rule in making pass or fail decisions on test results with no guard band

Z d des Prifgeg des bei Anlieferung: Prifling komplett und beschadigt
Condition of the test item at delivery: Test item complete and undamaged

* Legende: 1=sehr qut 2=qut 3 = befnedigend 4 = ausreichend 5 = mangeihaft
P(ass) = entspricht 0.g. Prufgrundlage(n) F{ail) = entspricht nicht 0.g. F NIA = nicht /T = nicht g
Legend: 1= very good 2 =good 3 = salisfaclory 4 = sufficient 5=
P(ass) = passed am lest specification(s)  Ffail) = failed a m_test ication(s) N/A = not NT = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Prifmuster und darf ohne Genehmigung der Pri]fstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht berechtigt nicht zur Ver dung eines Priifzeis
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any test mark.

TUV Rheinland (India) Pvt. Ltd., 27/8, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,
Internet: hitp://www tuv com, CIN: U72501KA1996PTC020653
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Test Report- Hardline A TUVRheinland”
Precisely Right.

Priifbericht-Nr.: IN23UAUF 001 ¥ o 146842221 Seite 1 von 3
Test Report No.: g:;';f,zm Page 1 0f 3

Kunden-Referenz-Nr.: Auftragsdatum: 19102023

Client Reference No.: Cu2-24 - 134328 Order date:

MBM INDIA PVT LTD
49,SIPCOT INDUSTRIAL PARK,VALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Auftraggeber:
Client:

Priifgegenstand: ECCO MEDIUM BACK CHAIR
Test item:

Bezeichnuna / Tvo-Nr:  Style No./SKU No. : ECCO MEDIUM BACK CHAIR

ldentification | Type No.:

Auftraas: PO No.:CU2-24 - 134328
Order:

Priifgrundlage: ANSI| BIFMA X5.1- 2017
Test specification (GENERAL —-PURPOSE OFFICE CHAIRS TESTS)

STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum: 10.10,2023
Date of receipt:

Priiffmuster-Nr.: A003584513-002

Test sample No.:

Priifzeitraum: 25.11.2023 - 15.12.2023
Testing period:

Ort der Priifung: 27/B, 2nd Cross, Electronic

City, Phase 1, Bangalore- 560

Place of testing: 100

Priiflaboratorium: TOV Rheinland (India) Pvt. Ltd.,
Testing laboratory:

Priifergebnis*: Pass
Test result™

kontrolliert von / reviewed by:
15.12.2023 Yogisha Gowda/ Assistant Manager

aeoriift von I fested hv:

15.12.2023  Sachin Shivaraj/Test engineer

Datum Name / Stellung Unterschrift Datum Name / Stellung Unterschrift
Date Name | Position Signature Date Name | Position Signature

Sonstiges / Other: Buyer name:Not provided,Country of origin:India,Country of destination:Not Provided, Material: Not
Provided ,Color Name: Not Provided ,End use of product:Office Chair Decision Rule: The laboratory employs simple
acceptance rule in making pass or fail decisions on test results with no guard band

Zustand des Priifgegenstandes bei Anlieferung: Prifling komplett und beschadigt
Condition of the test item at delivery: Test item complete and undamaged

* Legende: 1= sehr gut 2=gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft
P(ass) = entspricht 0.g. Prifgrundlage(n)  F(ail) = entspricht nicht 0.g. Priifgrundlage(n) N/A = nicht anwendbar  N/T = nicht getestet
Legend: 1= very good 2 = good 3 = satisfactory 4 = sufficient 5= poor
P{ass) = passed a.m. tes! ation(s) F(ail) = failed a.m. test il s) N/A = not applicable N/T = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfiltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any test mark.

TUV Rheinland (India) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,
Internet: http.//www.tuv.com, CIN: U72501KA1996PTC020653
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Test Report-Hardline

ULR- TC568822120000016P

TUVRheinland®

Precisely Right.

Test Report No: IN22KZD8 001 Date: 14" ,March, 2022 Page 1 of 7

APPLICANT

CONTACT PERSON

ADDRESS

MBM INDIA PVT LTD

SURESH

49,SIPCOT INDUSTRIAL PARK,VALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105
INDIA

Sample Not Drawn By TUV Rheinland (India) Pvt. Ltd

Sample Description
Buyer

Agent Name

Material

Style No

Po No

SKU No

Colour Name

End Use

Destination

Sample Receiving Date
Testing Period

Delivery Condition

For and on behalf of

Optimus Elite
MBM INDIA PVT LTD

Not Provided

Not Provided

Not Provided

Not Provided

Not Provided

Black

Seating

Not Provided

19", February, 2022

02, March, 2022 to 14", March, 2022

Sample received in good condition

TUV Rheinland (India) Pvt. Ltd

S

Yogisha Gowda
Assistant Manager

Test result is drawn according to the kind and extent of tests performed. Without permission of the test centre this test report is not
permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products. This test
report represents the test parameters as requested by the customer based on submitted samples only.

TUV Rheinland (India) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,

Intemnet: http://www.tuv.com, CIN: U72501KA1996PTC020653




Test Report - Hardline é; TUVRhelnIand@

ULR- TC568822120000015P Precisely Right.

Test Report No: IN22CUVV 001 Date: 11*" ,March, 2022 Page 1 0of 6

APPLICANT : MBM INDIA PVT LTD

CONTACT PERSON : SURESH

49,SIPCOT INDUSTRIAL PARK,VALLAM-VADAGL VILLAGE,
ADDRESS ¢ SRIPERUMBUDUR, KANCHIPURAM 602105
INDIA

Sample Not Drawn By TUV Rheinland (India) Pvt. Ltd
Sample Description :  Comfy HB
Buyer : MBM INDIA PVT LTD

Agent Name 1 Not Provided

Material 1 Not Provided

Style No : Not Provided

Po No 1 Not Provided

SKU No ¢ Not Provided

Colour Name : Black

End Use : Seating

Destination : Not Provided

Sample Receiving Date ;19" February, 2022

Testing Period 1 219, February, 2022 to 08", March, 2022

Delivery Condition :  Sample received in good condition

For and on behalf of
TUV Rheinland (India) Pvt. Ltd

g -

Yogisha Gowda
Assistant Manager

Test result is drawn according to the kind and extent of tests performed. Without permission of the test centre this test report is not
permitted fo be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products. This test
report represents the test parameters as requested by the customer based on submitted samples only.

TUV Rheinland (India) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase |, Bangalore- 560 100,
Internet: hitp:/fwww.tuv.com, CIN: U72501KA1996PTC020653




Test Report- Hardline A TUVRheinland”®
Precisely Right.

Priifbericht-Nr.: . Seite 1 von 4
Test Report No.: IN224FYN 001 Auftrags-Nr.: 146704367

i Page 1 of 4
Order No.:
bERNG, TC568822120000054P
Kunden-Referenz-Nr.: . Auftragsdatum: 29.07.2022
Client Reference No.: ~ Not provided Order date:

Auftraggeber: MBM INDIA PVT LTD
Client: 49,SIPCOT INDUSTRIAL PARK VALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Priifgegenstand: BUTTERFLY HIGH BACK
Test item:

Bezeichnung / Typ-Nr.: Style No./SKU No. :Not provided

Identification | Type No.:
Auftrags: PO No.. CU2-23 - 22368
Order.

Priifgrundlage: ANSI BIFMA X5.1- 2017
Test specification (GENERAL -PURPOSE OFFICE CHAIRS
STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum: 11.08.2022
Date of receipt:

Priifmuster-Nr.: A003321956-002
Test sample No.:

Priifzeitraum: 11.08.2022 - 01.09.2022
Testing period:

ii 27/B, 2nd Cross, Electronic
Ort der Priifi 5 1 5
Place of testing:. G, Phase 1, Bangslore- 560

Priiflaboratorium: TUV Rheinland (India) Pvt.
Testing laboratory: Ltd.,Furniture Laboratory

Priifergebnis*:

Test resulf*: Pass

gepriift von | fested by: kontrolliert von / reviewed by:
05.04.2022  Sachin Shivaraj Mg@g 05.04.2022 Yogisha Gowda/ Reviwer gﬁ

Datum Name / Stellung Unterschrift Datum Name / Stellung Unterschrift
Date Name | Position Signature Date Name ! Position Signature
Sonstiges / Other. Buyer name:Not provided, Country of origin:India,Country of destination:Not Provided,
Material: Not Provided ,Color Name: Not Provided ,End use of product:Office Chair

Zustand des Priifgegenstandes bei Anlieferung: Priifling komplett und beschadigt
Condition of the test item at delivery: Test item complete and undamaged

*Legende: 1= sehrgut 2=gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft
P(ass) = entspricht 0.g. Prifgrundiage(n)  F(ail) = entspricht nicht 0.g. Prifgrundlage(n) N/A = nicht anwendbar  NIT = nicht getestet
Lagend: 1= very good 2=goad 3 = satisfactory 4 = sufficient 5= poor
P(ass) = passed a.m. test specification(s)  F(all) = failed a.m. test specification(s) N/A = not applicable N/T = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfiltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any test mark.

TOV Rheinland (India) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,
Internet: http:/Awww. tuv.com, CIN: U72501KA1996PTC020653




Herciiie é TUVRheinland®

ULR- TC568822120000028P Precisely Right.

Test Report No: IN225DHW 001 Date: 05™ ,April, 2022 Page 1 of 7

APPLICANT : MBM INDIA PVT LTD r

CONTACT PERSON : SURESH

49,SIPCOT INDUSTRIAL PARK,VALLAM-VADAGL VILLAGE,
ADDRESS : SRIPERUMBUDUR, KANCHIPURAM 602105
INDIA

Sample Not Drawn By TUV Rheinland (India) Pvt. Ltd
Sample Description i Marvell ] HB
Buyer : MBM INDIA PVT LTD

Agent Name : Not Provided

Material : Not Provided

Style No : Not Provided

Po No 1 Not Provided

SKU No : Not Provided

Colour Name : Black

End Use :  Seating

Destination 1 Not Provided

Sample Receiving Date 1 16", March, 2022

Testing Period 1 23 March, 2022 to 05%, April, 2022

Delivery Condition 1 Sample received in good condition

For and on behalf of
TUV Rheinland (India) Pvt. Ltd

S

Yogisha Gowda
Assistant Manager

Test result is drawn according to the kind and extent of tests performed. Without permission of the test centre this test report is not
permitted fo be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products. This test
report represents the test parameters as requested by the customer based on submitted samples only.

TUV Rheinland (india) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,
Internet: http:/iwww tuv.com, CIN: U72501KA1996PTC020653




Herciiie é TUVRheinland®

ULR- TC568822120000017P Precisely Right.

Test Report No: IN220D06 001 Date: 11" ,March, 2022 Page 1 of 5

MARVEL 2
APPLICANT : MBM INDIA PVT LTD HB CH ‘

CONTACT PERSON : SURESH

49,SIPCOT INDUSTRIAL PARK,VALLAM-VADAGL VILLAGE,
ADDRESS : SRIPERUMBUDUR, KANCHIPURAM 602105
INDIA

Sample Not Drawn By TUV Rheinland (India) Pvt. Ltd
Sample Description :  Marvel 2 HB
Buyer : MBM INDIA PVT LTD

Agent Name : Not Provided

Material : Not Provided

Style No : Not Provided

Po No 1 Not Provided

SKU No : Not Provided

Colour Name : Black

End Use :  Seating

Destination 1 Not Provided

Sample Receiving Date ;09" February, 2022

Testing Period 1 12", February, 2022 to 25", February, 2022

Delivery Condition 1 Sample received in good condition

For and on behalf of
TUV Rheinland (India) Pvt. Ltd

Yogisha Gowda
Assistant Manager

Test result is drawn according to the kind and extent of tests performed. Without permission of the test centre this test report is not
permitted fo be duplicated in extracts. This test report does not entitle to carry any safely mark on this or similar products. This test
report represents the test parameters as requested by the customer based on submitted samples only.

TUV Rheinland (india) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,
Internet: http:/iwww tuv.com, CIN: U72501KA1996PTC020653




TestReport- Hardiine A TUVRheinland”
Precisely Right.

Priifbericht-Nr.: IN22540Z 001 Ne.: 146740498 Seite 1von 4
Test Report No.: Aol:gras: e Page 10of 4
WR No. : TC568822120000065P

Kunden-Referenz-Nr.: Auftragsdatum: 25112022

Client Reference No.: ot provided Order date:

MBM INDIA PVT LTD
49,SIPCOT INDUSTRIAL PARKVALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Auftraggeber:
Client

Prifgegenstand: Aura MB
Test item:

Style No/SKU No. [Not provided
Bezeichnung/ Typ-Nr.:

Identification | Type No.

Auftrags: PO No.: Nt provided

Order.

Priffgrundiage: ANSI BIFMA X5.1- 2017
Test specification (GENERAL -PURPOSE OFFICE CHAIRS TESTS)

STRENGTH, DURABLITY AND SAFETY TESTS FOR OFFICE CHAIRS
Wareneingangsdatum: 17/11/2022 | ——
Date of receipt:

PrifmusterNrs: ADD3378650-002

Test sample No.:

Priifzeitraum: 17.11.2022 - 18.01.2022
Testing peniod.

n g 27/B, 2nd Cross, Electronic
Ortder Priifung: =idad )
Piace of testing %tg Phase 1, Bangalore- 560

Priifiaboratorium: TUV Rheinland (India) Pvt.
Testling laboratory. Ltd.,Fumiture Laboratory

Priifergebnis™:

Test resull™: Pass

gepriiftvon | tested by kontrolliert von / reviewed by
SBIIOT: Bk St Soclive 18.01.2023  Yogisha Gow dal Reviwer g

Datum Name / Stellung Unterschrift Datum Name | Stellung Unterschrift
Date Name | Position Signatura Dato Narme | Position Signature

Sonstiges/ Other: Buyer name:Nat provided, Country of origin: India, Country of destination: Not Provided,
Material: Nol Provided ,Color Name: Not Provided ,End use of product:Office Chair

Zustand des Prilfgegenstandes bei Anlieferung: Priifling komplett und beschadigt
Condition of the test item at delivery: Test item complete and undamaged

“Legende: 1=sehrgul 2= gul 3= befnedmgend 4= ausrechend S = mangelhafl
Plass)=entsprichto.g P! Flail)= nicht 0.g. Prifgrundlag, N/A = nicht NIT=nicht petestet
Legend. 1 = vary good 2=good 4 = salisfaciory 4 = sufficiant &= poor
P{ass) = passed a.m testspeaficsions)  F{ai) = faled a m fest specificstion(s) A = not appiicabie AT =nof bested

Dieser Priifbericht bezieht sich nur auf das o.g. Prifmuster und darf ohne Gene hmigung der Prifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prifzeichens.
This test report only relales to the a. m. lest sample. Without permission of the test center this test report is nol permitted to be
duplicated in exiracts. This tes! report does not entitle to carry any test mark.

TUV Rheinland (india) Pvt. Ltd., 27/8, 2nd Cross, Bectronic City, Fhase 1, Bangalore- 560 100,
Intemet: hitp ifwww tuy com. GIN: U72501KA1896PTCO20653

mearm

INDIA PRIVATE LIMITED




" A TUVRheinland®

ULR- TC568822120000029P Precisely Right.

Test Report No: IN22U40S 001 Date: 05" ,April, 2022 Page 1 of 7

APPLICANT : MBM INDIA PVT LTD

CONTACT PERSON : SURESH

49,SIPCOT INDUSTRIAL PARK,VALLAM-VADAGL VILLAGE,
ADDRESS : SRIPERUMBUDUR, KANCHIPURAM 602105
INDIA

Sample Not Drawn By TUV Rheinland (India) Pvt. Ltd
Sample Description : BONAIMB
Buyer : MBM INDIA PVT LTD

Agent Name : Not Provided

Material : Not Provided

Style No : Not Provided

Po No 1 Not Provided

SKU No : Not Provided

Colour Name : Black

End Use :  Seating

Destination 1 Not Provided

Sample Receiving Date 1 16", March, 2022

Testing Period 1 24" March, 2022 to 05", April, 2022

Delivery Condition 1 Sample received in good condition

For and on behalf of
TUV Rheinland (India) Pvt. Ltd

Sp—

Yogisha Gowda
Assistant Manager

Test result is drawn according to the kind and extent of tests performed. Without permission of the test centre this test report is not
permitted fo be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products. This test
report represents the test parameters as requested by the customer based on submitted samples only.

TUV Rheinland (india) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase |, Bangalore- 560 100,
Internet: http:/iwww tuv.com, CIN: U72501KA1996PTC020653




Test Report- Hardline A_ TUVRheinland®

Precisely Right.

Priifbericht-Nr.: IN22B2BX 001 — 146646046 Seite 1 von 5
Test Repori No.: gumf:fgzl:ldr.. Page 10of 5

ULR No. . TC568822120000044P

28.01.2022

Kunden-Referenz-Nr.: ¢ Auftragsdatum:
Client Reference No.: Not provided Order date:

Auftraggaber: MBM INDIA PVT LTD
Client: 49,SIPCOT INDUSTRIAL PARK VALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105

Priifgegenstand: Matrix HB
Test item:

. Style No./SKU No. :Not provided
Bezeichnung / Typ-Nr.:

Identification | Type No.:
Auftrags: PO No.: CU2-23 - 21266
Order:

Priifgrundlage: ANSI BIFMA X5.1- 2017
Test specification (GENERAL -PURPOSE OFFICE CHAIRS TESTS)
STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum: 27.06.2022
Date of receipt:

Priifmuster-Nr.: IN22B2BX 001-1-1

Test sample No.:

Priifzeitraum: 27.06.2022 - 06.07.2022
Testing period:

27/B, 2nd Cross, Electronic
City, Phase 1, Bangalore- 560
100,

Priiflaboratorium: TUV Rheinland (India) Pvi.
Testing laboratory: Ltd.,Furniture Laborator

Ort der Priifung:
Place of testing:

Priifergebnis*:

Test result™ Pass

gepriift von / tested by: kontrolliert von / reviewed by:

06.07.2022  Sachin Shivaraj &-‘-L‘\BE 06.07.2022 Yogisha Gowda/ Reviwer %____

Datum Name / Stellung u hrift Datum Name / Stellung Unterschrift
Date Name / Position Signature Date Name | Position Signature
Sonstiges / Other. Buyer name:Not provided,Country of origin:India,Country of destination:Not Provided,
Material: Not Provided ,Color Name: Not Provided ,End use of product:Office Chair

Zustand des Priifgegenstandes bei Anlieferung: Prufling kemplett und beschédigt
Condition of the fest item at delivery: Test ltem completed and damaged

“Legende:  1=sehrgut 2= gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft
P(ass) = entspricht 0.g. Prifgrundiage(n)  F(ail) = entspricht nicht o.g. Prifgrundlage(n) N/A = nicht anwendbar  N/T = nicht getestst

Legend: 1 = very good 2= good 3 = satisfacfory 4 = sufficient 5=poor
Plass) = passed a.m. les! specificalion(s) _ F{ai) = failed a.m. test spacification(s) A = not appiicable N/T = not tesled
Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfaitigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any test mark.

TOV Rheinland (India) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,
Internet: http://www.tuv.com, CIN: U72501KA1996PTC020653




Test Roport- Hardline A TUVRheinland”
Precisely Right.

Priifbericht-Nr.: IN224828 001 146740498 Seite 1von 4
Auftrags-Nr.:

Tes! Report No.: Ord ;r No. Page 1of 4
UWR No ‘ TC568822120000066P

Kunden-Referenz-Nr.: Auftragsdatum: 20112022
Client Reference No.: ot provided Order date:

: VBM NDIA PVT LTD
il 49.SPCOT INDUSTRIAL PARK.VALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Priifgegenstand: Hilite MB
Test item:

Style Ne/SKU No. ‘Nof provided
Bezeichnung/ Typ-Nr.:

Identification | Type No.

Auftrags: PO No.:  Not Provided

Order.
Prifgrundiage: ANSI BIFMA X5.1- 2017
Test specification (GENERAL -PURPOSE OFFICE CHAIRS TESTS)

STRENGTH, DURABLITY AND SAFETY TESTS FOR OFFICE CHAIRS
Wareneingangsdatum: 17/11/2022 ‘ 1
Date of receipt:

Priifmuster-Nr.: AD03378650-003
Test sample No.:

Priifzeitraum: 17.11.2022 - 18.01.2022
Testing penod:

o . 27/B, 2nd Cross, Electronic
Ortder Priifung: il d
Place of testing %tg Phase 1, Bangalore- 560

Priiflaboratorium: TUV Rheinland (India) P\.
Testing laboratory. Ltd.,Fumiture Laboratory

Priifergebnis™:

Test result™: Rass

gepriiftvon / tested by: kontrolliert von / reviewed by
SBOTRCY: Bk S Soclive 18.01.2023  Yogisha Gow da/ Reviwer 5#

Datum Name / Steliung Unterschrift Datum Name | Stellung Unterschrift
Date Name | Pasition Signalure Date Name | Position Signature

Sonstiges/ Other: Buyer name:Naot provided, Country of origin:India, Country of desfination:Not Provided,
Material: Not Provided ,Color Name: Not Provided ,End use of product:Office Chair

Zustand des Priifgegenstandes bei Anlieferung: Priifling komplett und beschédigt
Condition of the test item at delivery: Test item complete and undamaged

“Legende: 1=senrgul 2=qul 3= belnedigend 1= ausrechend 5= mangeinall
Plass)=entspi g Pri Flaily= nicht o.g. Prifgrundiage(n} N/A = nicht NIT=nichi getestet
Legend: 1 =verygood 2=good 3= satisfaciory 4= sufficiant &= poor
Pfass) = passed a.m testspeafication(s)  F(al) = falled 8 m lest specificstion(s) A =notapplicable /T =nof tasted

Dieser Prifbericht bezieht sich nur auf das o.g. Prifmuster und darf ohne Genehmigung der Prifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prifzeichens.
This test report only relates fo the a. m. test sample. Without permission of the test center this test report is nol permitted to be

duEfGﬂled' in extracts. This test I’EEI’I does not entitle to Gﬂf:! any test mark.

TUV Rheinland (India) Pvt. Ltd., 27/8, 2nd Cross, Bectronic City, Phase 1, Bangalore- 560 100,
Intemet: hitp ffwww tuy com, CIN: U72501KA1996PTCO20653

™
MM

INDIA PRIVATE LIMITED




Test Report- Hardline A‘ TUVRheinland®

Precisely Right.

Test Report No: IN22BO98 001 Date: 05" ,April, 2022 Page 1 of 6
ULR- TC568822120000027P

APPLICANT : MBM INDIA PVT LTD

CONTACT PERSON : SURESH

49,SIPCOT INDUSTRIAL PARK,VALLAM-VADAGL VILLAGE,
ADDRESS : SRIPERUMBUDUR, KANCHIPURAM 602105
INDIA

Sample Not Drawn By TUV Rheinland (India) Pvt. Ltd
Sample Description : MYSTIC MB
Buyer : MBM INDIA PVT LTD

Agent Name : Not Provided

Material : Not Provided

Style No 1 Not Provided

Po No : Not Provided

SKU No : Not Provided

Colour Name : Black

End Use : Seating

Destination : Not Provided

Sample Receiving Date ¢ 16", March, 2022

Testing Period 1 239, March, 2022 to 05", April, 2022

Delivery Condition 1 Sample received in good condition

For and on behalf of
TUV Rheinland (India) Pvt. Ltd

Sp—

Yogisha Gowda
Assistant Manager

Test result is drawn according lo the kind and extent of tests performed. Without permission of the test centre this test report is not
permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products. This test
report represents the test parameters as requested by the customer based on submitted samples only.

TUV Rheinland (India) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,
Internet: http:/iwww tuv.com, CIN: U72501KA1996PTC020653




Test Report - Hardline

TUVRheinland®
Precisely Right.

Test Report No: IN227TMBM 001 Date: 05" April, 2022 Page 1 of 6

ULR- TC568822120000024P

APPLICANT

CONTACT PERSON

ADDRESS

MBM INDIA PVT LTD

SURESH

49,SIPCOT INDUSTRIAL PARK,VALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105
INDIA

Sample Not Drawn By TUV Rheinland (India) Pvt. Ltd

Sample Description
Buyer

Agent Name

Material

Style No

Po No

SKU No

Colour Name

End Use

Destination

Sample Receiving Date
Testing Period

Delivery Condition

For and on behalf of

JAZZ MBM
MBM INDIA PVT LTD

Not Provided

Not Provided

Not Provided

Not Provided

Not Provided

Black

Seating

Not Provided

10", March, 2022

12, March, 2022 to 05", April, 2022

Sample received in good condition

TOV Rheinland (India) Pvt. Ltd

L

Yogisha Gowda
Assistant Manager

Test result is drawn according to the kind and extent of tests performed. Without permission of the lest centre this test report is not
permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products. This test
report represents the test parameters as requested by the customer based on submitted samples only.

TUV Rheinland (india) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,

Internet: hitp:/iwww tuv.com, CIN: U72501KA1996PTC020653




Test Report- Hardline A TUVRheinland”
Precisely Right.

Prifberioht-Ne.: INZINAOF 001 Ne: 146704367 Seite 1von 4
Test Report No.: Aol:graﬁ: W Page 10f 4
UWR No : TC568822120000067P

Kunden-Referenz-Nr.: Auftragsdatum: 29072022

Client Reference No.: ot provided Order date:

MBM INDIA PVT LTD
49.SIPCOT INDUSTRIAL PARKVALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Auftraggeber:
Client

Priifgegenstand: Flash MB
Test item:

Style No/SKU No. |Not provided
Bezeichnung/ Typ-Nr.:

Identificalion I Type No.

Retlagi FO No.. CUZ-23 - 22368

Order.

Priifgrundiage: ANSI BIFMA X5.1- 2017
Tes! specification (GENERAL -PURPOSE OFFICE CHAIRS TESTS)
STRENGTH, DURABLITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum: 04.09.2022 i I i
Date of receipt:

Priifmuster-Nr.: IN23N4OF 001-1 & INZ3N4OF
Test sample No.: 001-2

Priifzeitraum: 04.09.2022 - 02.01.2023
Testing penod:

o . 27/B, 2nd Cross, Electronic
Ortder Priifung: il d
Place of testing ?gg Phase 1, Bangalore- 560

Prifiaboratorium: TUV Rheinland (India) P\.
Testing laboratory. Ltd. Fumiture Laboratory

Priifergebnis™:

Test result™: Rass

gepriiftvon / tested by: kontrolliert von / reviewed by
SBO1EY Bkl S Soclive 19.01.2023  Yogisha Gow da/ Reviwer %___

Datum Name / Steliung Unterschrift Datum Name | Stellung Unterschrift
Date Name | Pasition Signalure Dato Name | Position Signature

Sonstiges/ Other: Buyer name:Naot provided, Country of origin:India, Country of desfination:Not Provided,
Material: Not Provided ,Color Name: Not Provided ,End use of product:Office Chair

Zustand des Priifgegenstandes bei Anlieferung: Priifling komplett und beschidigt
Condition of the test item at defivery. Test item complete and undamaged

“Legende: 1=sehrgut 2= gul 3= belriedigend 4 = ausrechend S = mangeihall
Plass)=entsprichto.g Pri Flaily= nicht o.g. Prifg £ NiA = nicht NIT =nicht petestet
Legend. 1 = vary good 2= good 3 = salisfaciory 4 = sulficiant &= poor
Pfass) = passad a m testspacification[s)  F{ai) = falad & m fest specification(s) NA=notapplicable  NT =nof tasted

Dieser Priifbericht bezieht sich nur auf das o.g. Prifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prifzeichens.
This test report only relates fo the a. m. test sample. Without permission of the test center this test report is nol permitted to be

duplicated in extracts. This lest report does not entitle to carry any test mark.

TUV Rheinland (India) Pvt. Ltd., 27/8, 2nd Cross, Bectronic City, Phase 1, Bangalore- 560 100,
Intemet: hitp ffwww tuy com, CIN: U72501KA1996PTCO20653

mearm

INDIA PRIVATE LIMITED




Test Report- Hardline

A_ TUVRheinland®

Precisely Right.

Priifbericht-Nr.:
Test Report No.:
ULR No. !

Seite 1 von 5
Page 10of 5

IN22BFET 001 Auftrags-Nr.: 146646046

Order No.:
TC568822120000045P

Kunden-Referenz-Nr.:
Client Reference No.:

Auftragsdatum: 28.01.2022

Not provided Order date

Auftraggeber:
Client:

MBM INDIA PVT LTD
49,SIPCOT INDUSTRIAL PARK VALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105

Priifgegenstand:

Spencer MB

Test item:

. Style No./SKU No. :Not provided
Bezeichnung / Typ-Nr.:

Identification | Type No.:

Auftrags: PO No.: CU2-23 - 21266

Order:
Priifgrundlage:
Test specification

ANSI BIFMA X5.1- 2017
(GENERAL —~PURPOSE OFFICE CHAIRS TESTS)
STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum: 27.06.2022
Date of receipt:

Priifmuster-Nr.: IN22BFET 001-1-1

Test sample No.:

Priifzeitraum:
Testing period:

27.06.2022 - 06.07.2022

27/B, 2nd Cross, Electronic
City, Phase 1, Bangalore- 560
100,

TUV Rheinland (India) Pvt.
Ltd.,Furniture Laborator

Ort der Priifung:
Place of testing:

Priiflaboratorium:
Testing laboratory:

Priifergebnis*:

Test result™ Pass

kontrolliert von / reviewed by:
06.07.2022

gepriift von / tesfed by:
06.07.2022  Sachin Shivaraj

Soelive

Ur i Datum
Signature Date

Yogisha Gowda/ Reviwer

S

Unterschrift
Signature
Sonstiges / Other: Buyer name:Not provided,Country of origin:india,Country of destination:Not Provided,
Material: Not Provided ,Color Name: Not Provided ,End use of product:Office Chair

TStell

Datum Name

g Name / Stellung
Date Name | Position

Name | Position

Zustand des Priifgegenstandes bei Anlieferung:
Condition of the fest item at delivery:

Prufling komplett und beschédigt
Test ltem completed and damaged

“ Legende: 1= sehr gut 2=gut

P(ass) = entspricht o.g. Prifgrundlage(n)

3 = befriedigend 4 = ausreichend
F(ail) = entspricht nicht 0.g. Profgrundiage(n) N/A = nicht anwendbar
1 = very good 2= good 3 = satisfactory 4 = sufficent 5= poor
Plass) = passed a.m. lest specification(s) __ F{ail) = failed a.m. test spacification(s) /A = not applicable N/T = not tested
Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfiltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates fo the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in exiracts. This test report does not entitle to carry any test mark.

S = mangelhaft
NIT = nicht getestet
Legend

TUV Rheinland (India) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,
Internet: http:/Awww.tuv.com, CIN: U72501KA1996PTC020653




Test report- Hardline

A TUVRheinland”

Precisely Right.

Test Report No: IN22NB7X 001 Date: 11" ,March, 2022 Page 1 0f 6

ULR- TC568822120000014P

APPLICANT

CONTACT PERSON

ADDRESS

MBM INDIA PVT LTD

SURESH

49,SIPCOT INDUSTRIAL PARK,VALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105
INDIA

Sample Not Drawn By TUV Rheinland (India) Pvt. Ltd

Sample Description
Buyer

Agent Name

Material

Style No

Po No

SKU No

Colour Name

End Use

Destination

Sample Receiving Date
Testing Period

Delivery Condition

For and on behalf of

Dynamic Mesh

MBM INDIA PVT LTD

Not Provided

Not Provided

Not Provided

Not Provided

Not Provided

Black

Seating

Not Provided

09", February, 2022

12", February, 2022 to 27", February, 2022

Sample received in good condition

TOV Rheinland (India) Pvt. Ltd

g -

Yogisha Gowda
Assistant Manager

Test result is drawn according to the kind and extent of tests performed. Without permission of the test centre this test report is not
permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products. This test
report represents the test parameters as requested by the customer based on submitted samples only.

TOV Rheinland (India) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,

Internet: http:/Awww tuv.com, CIN: U72501KA1996PTC020653




Test Report- Hardline A TUVHhEInIand :

Precisely Right.

Priifbericht-Nr.: IN224NXZ 001 A Nr.: 146704367 Seite 1 von 4
Test Report No.: O:l(:':ra!%‘;: L Page 1 of 4

ULR No. 7 TC568822120000058P

29.07.2022

Kunden-Referenz-Nr.: 3 Auftragsdatum:
Client Reference No.: Not provided Order date:

MBM INDIA PVT LTD
49 SIPCOT INDUSTRIAL PARK, VALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Auftraggeber:
Client:

Priifgegenstand: 804 Netted Chair
Test item:

Style No./SKU No. :Not ided
Bezeichnung / Typ-Nr.: e AR prow

Identification | Type No.:

Auftrags: PO No.: CU2-23 -22368
Order.

Priifgrundlage: ANSI BIFMA X5.1- 2017
Test specification (GENERAL —PURPOSE OFFICE CHAIRS TESTS)
STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum: 05.09.2022
Date of receipt.

Prifmuster-Nr.: AD03333067-001
Test sample No.:

Priifzeitraum: 05.09.2022 - 15.09.2022
Testing period:

27/B, 2nd Cross, Electronic
City, Phase 1, Bangalore- 560
100,

Priiflaboratorium: TUV Rheinland (India) Pvt.
Testing laboratory: Ltd.,Furniture Laboratory

Ort der Priifung:
Piace of testing:

Priifergebnis*:

Test result™: Pass

gepriift von / tested by: kontrolliert von / reviewed by:
15.08.2022  Sachin Shivaraj M_ 15.09.2022 Yogisha Gowda/ Reviwer

Datum Name / u hrift Datum Name / Stellung Unterschrift
Date Narne | Position Signature Date Name | Position Signature
Sonstiges / Other: Buyer name:Not provided,Country of origin:India,Country of destination:Not Provided,
Material: Not Provided ,Color Name: Not Provided ,End use of product:Office Chair

Zustand des Priifgegenstandes bei Anlieferung: Prufling komplett und beschadigt
Condition of the test item at delivery: Test item complete and undamaged

* Legende: 1= sehr gut 2=gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft
Plass) = entspricht 0.g. Prifgrundlage(n)  F(ail) = entspricht nicht 0.g. Prifgrundlage(n) N/A = nicht anwendbar  N/T = nicht getestet
Legend: 1= very good 2=good 3 = satisfactory 4 = sufficient 5= poor
Pyass) = passed a.m. test ication(s)  Flall) = fatled a.m. test specification(s) N/A = not N/T = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfiltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any test mark.

TUV Rheinland (India) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,
Internet: hitp:/iwww tuv.com, CIN: U72501KA1996PTC020653




Test Report- Hardline A TUVRhetnIand "

Precisely Right.

Priifbericht-Nr.: IN22CUGX 001 A Nr.: 146704367 Seite 1 von 4
Test Report No.: Ol;;::g:_: 5 Page 1 of 4

ULR No. : TC568822120000048P

29.07.2022

Kunden-Referenz-Nr.: a Auftragsdatum:
Client Reference No.: Not provided Order date:

MBM INDIA PVT LTD
49,SIPCOT INDUSTRIAL PARK VALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Auftraggeber:
Client:

Priifgegenstand: Cherry Netted Chair
Test item:

Style No./SKU No. :Not ided
Bezeichnung / Typ-Nr.: yie:o GO

Identification | Type No.:

Auftrags: PO No.: CU2-23 - 22368
Order.

Prifgrundlage: ANSI BIFMA X5.1- 2017
Test specification (GENERAL -PURPOSE OFFICE CHAIRS TESTS)
STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum: 19.07.2022
Date of receipt:

Priffmuster-Nr.: A003309871-002
Test sample No.:

Priifzeitraum: 19.07.2022 - 01.08.2022
Testing period:

27/B, 2nd Cross, Electronic
City, Phase 1, Bangalore- 560
100,

Priiflaboratorium: TUV Rheinland (India) Pvt.
Testing laboratory: Ltd.,Furniture Laboratory

Ort der Priifung:
Place of testing:

Priifergebnis*:

Test result™ Pass

gepriift von / tested by: kontrolliert von / reviewed by:

01.08.2022  Sachin Shivaraj W_ 01.08.2022 Yogisha Gowda/ Reviwer %——-

Datum Name / Stellung Unterschrift Datum Name / Stellung Unterschrift
Date Name I Position Signature Date Name [ Position Signature

Sonstiges / Other: Buyer name:Not provided, Country of erigin:India,Country of destination:Not Provided,
Material: Not Provided ,Color Name: Not Provided ,End use of product:Office Chair

Zustand des Priifgegenstandes bei Anlieferung: Prifling komplett und beschadigt
Condition of the test item at delivery: Test item complete and undamaged

* Legende: 1= sehr gut 2=gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft
P(ass) = entspricht 0.g. Prifgrundlage(n)  F(ail) = entspricht nicht 0.g n) N/A = nicht anw N/T = nicht getestet

Legend. 1 = very good 2 = good 3 = satisfactory 4 = sufficient 5 = poor
P{ass) = passed a.m. test specification(s)  F(ai) = failed a.m. test specification(s) N/A = not applicable NAT = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any test mark.

TUOV Rheinland (India) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,
Internet: http://mww tuv.com, CIN: U72501KA1996PTC020653




Test Report- Hardline A TUVRhelnIand %

Precisely Right.

Priifbericht-Nr.: IN22C77Q 001 A Nr.: 146704367 Seite 1 von 4
Test Report No.: Ol;;::g:_: 5 Page 1 of 4

ULR No. : TC568822120000049P

29.07.2022

Kunden-Referenz-Nr.: a Auftragsdatum:
Client Reference No.: Not provided Order date:

MBM INDIA PVT LTD
49,SIPCOT INDUSTRIAL PARK VALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Auftraggeber:
Client:

Priifgegenstand: 805 Netted Chair
Test item:

Style No./SKU No. :Not ided
Bezeichnung / Typ-Nr.: yie:o GO
Identification | Type No.:

Auftrags: PO No.: CU2-23 - 22368
Order.

Prifgrundlage: ANSI BIFMA X5.1- 2017
Test specification (GENERAL -PURPOSE OFFICE CHAIRS TESTS)
STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum: 19.07.2022 B I

Date of receipt:
Priffmuster-Nr.: A003309871-001
Test sample No.:

Priifzeitraum: 19.07.2022 - 01.08.2022
Testing period:

27/B, 2nd Cross, Electronic
City, Phase 1, Bangalore- 560
100,

Priiflaboratorium: TUV Rheinland (India) Pvt.
Testing laboratory: Ltd.,Furniture Laboratory

Ort der Priifung:
Place of testing:

Priifergebnis*:

Test result™ Pass

gepriift von / tested by: kontrolliert von / reviewed by:

01.08.2022  Sachin Shivaraj &*‘JQL_ 01.08.2022 Yogisha Gowda/ Reviwer %_—.

Datum Name / Stellung Unterschrift Datum Name / Stellung Unterschrift
Date Name I Position Signature Date Name [ Position Signature

Sonstiges / Other: Buyer name:Not provided, Country of erigin:India,Country of destination:Not Provided,
Material: Not Provided ,Color Name: Not Provided ,End use of product:Office Chair

Zustand des Priifgegenstandes bei Anlieferung: Prifling komplett und beschadigt
Condition of the test item at delivery: Test item complete and undamaged

* Legende: 1= sehr gut 2=gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft
P(ass) = entspricht 0.g. Prifgrundlage(n)  F(ail) = entspricht nicht 0.g n) A= nicht anw N/T = nicht getestet

Legend. 1 = very good 2 = good 3 = satisfactory 4 = sufficient 5 = poor
P{ass) = passed a.m. test specification(s)  F(ai) = failed a.m. test specification(s) N/A = not applicable NAT = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. fest sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any test mark.

TUOV Rheinland (India) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,
Internet: http://mww tuv.com, CIN: U72501KA1996PTC020653




Herciiie é TUVRheinland®

ULR- TC568822120000026P Precisely Right.

Test Report No: IN220M1S 002 Date: 27" ,June, 2022 Page 1 of 7

APPLICANT : MBM INDIA PVT LTD

CONTACT PERSON : SURESH

49,SIPCOT INDUSTRIAL PARK,VALLAM-VADAGL VILLAGE,
ADDRESS : SRIPERUMBUDUR, KANCHIPURAM 602105
INDIA

Sample Not Drawn By TUV Rheinland (India) Pvt. Ltd
Sample Description i KABEL MB
Buyer : MBM INDIA PVT LTD

Agent Name : Not Provided

Material : Not Provided

Style No : Not Provided

Po No 1 Not Provided

SKU No : Not Provided

Colour Name : Black

End Use :  Seating

Destination 1 Not Provided

Sample Receiving Date 110", March, 2022

Testing Period 112", March, 2022 to 05, April, 2022

Delivery Condition 1 Sample received in good condition

For and on behalf of
TUV Rheinland (India) Pvt. Ltd

S

Yogisha Gowda
Assistant Manager

Test result is drawn according to the kind and extent of tests performed. Without permission of the test centre this test report is not
permitted fo be duplicated in extracts. This test report does not entitle to carry any safely mark on this or similar products. This test
report represents the test parameters as requested by the customer based on submitted samples only.

TUV Rheinland (india) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase I, Bangalore- 560 100,
Internet: http:/iwww tuv.com, CIN: U72501KA1996PTC020853




Test Report- Hardline A TUVRheinIand ?

Precisely Right.

Priifbericht-Nr.: IN22HTK2 001 Auft Nr: 146704367 Seite 1 von 4
Test Report No.: O:d;.raf%':: £ Page 1 of 4
ULR No. : TC568822120000057P

Kunden-Referenz-Nr.: Auftragsdatum: 29.07.2022

Client Reference No.: Not provided Order date:

MBM INDIA PVT LTD
49,SIPCOT INDUSTRIAL PARK, VALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Auftraggeber:
Client:

Priifgegenstand: Pears MB
Test item:

Style No./SKU No. :Not provided
Bezeichnung / Typ-Nr.: y provi

Identification | Type No.:

Auftrags: PO No.: CU2-23 - 22368

Order.

Priifgrundlage: ANSI BIFMA X5.1- 2017
Test specification (GENERAL —-PURPOSE OFFICE CHAIRS TESTS)
STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum: 05.09.2022
Date of receipt:

Priifmuster-Nr.: AQ03333078:01
Test sample No.:

Priifzeitraum: 05.09.2022 - 15.09.2022
Testing period:

Ort der Priifung: 27/B, 2nd Cross, Electronic

City, Phase 1, Bangalore- 560
100,

Priiflaboratorium: TOV Rheinland (India) Pvt.
Testing laboratory: Ltd.,Furniture Laboratory

Place of testing:

Priifergebnis*:

Test resuit™: Pass

gepriift von / fested by: kontrolliert von / reviewed by:
15.09.2022  Sachin Shivaraj g;ut,.(m 15.09.2022 Yogisha Gowda/ Reviwer &.—\

Datum Name / Ui hrift Datum Name / Stellung Unterschrift
Date Name / Position Signature Date Name / Position Signature

Sonstiges / Other: Buyer name:Not provided,Country of origin:India,Country of destination:Not Provided,
Material: Not Provided ,Color Name: Not Provided ,End use of product:Office Chair

Z d des Priifgegenstandes bei Anlieferung: Priifling komplett und beschadigt
Condition of the test item at delivery: Test item complete and undamaged

* Legende: 1=sehrgut 2=gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft
P(ass) = entspricht o.g. Prifgrundlage(n)  F(ail) = entspricht nicht 0.g. Prifgrundlage(n) N/A = nicht anwendbar  N/T = nicht getestet
Legend: 1 = very good 2 = good 3 = satisfactory 4 = sufficient 5 = poor
P(ass) = passed am. test { F(all) = failed a.m. test specification(s) N/A = not appl N/T = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfiltigt werden. Dieser Bericht berechtigt nicht zur Ver dung eines Priifzeich
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any test mark.

TUV Rheinland (India) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,
Internet: hitp:/fwww.tuv.com, CIN: U72501KA1996PTC020653




Test Report- Hardline A TUVRheinland”

Precisely Right.

Priifbericht-Nr.: Seite 1von 3
IN23W3UJ 002 Auftracs N : 146757056
Test Report No.: Didar iga.‘. Page 10f 3

Kunden-Referenz-Nr.: Auftragsdatum: 20.01.2023

Client Reference No.: Not provided Order date:

MBM INDIA PVT LTD
49,8IPCOT INDUSTRIAL PARKVALLAM-VADAGL VILLAGE
SRIPERUMBUDUR, KANCHIPURAM 802105 INDIA

Auftraggeber:
Client:

Prifgegenstand: STARK 28" BASE and STARK 26" BASE
Test item:

¥ ] i
Bezeichnung / Typ-Nr.: Style No./SKU No. :Not provided

Identification | Type No.:

Auftrags: PO Ne.:. Not Provided

Order:

Priifgrundlage: ANSI BIFMA X5.1- 2017
Test specification (GENERAL —-PURPOSE OFFICE CHAIRS TESTS)

STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum: 13.01.2023
Date of receipt:

Prifmuster-Nr.: INZ3W3UJ 0071, IN23W3UJ
Tost smpiaNo.- 001-2 and IN23W3UJ 001-3

Priifzeitraum: 19.01.2023 - 19.01.2023
Testing period:

27/B, 2nd Cross, Electronic
City, Phase 1, Bangalore- 560
100,

Priiflaboratorium: TUV Rheinland (India) P\t.
Testing laboratory: Ltd.,Furniture Laboratory

Ortder Priifung:
Place of testing.

STARK 26" BASE: STARK 28" BASE:

Priifergebnis*:

Test result™: Pass

gepriftvon | tested by. kontrolliert von [ reviewed by

20012023 SschinShvarsj SO hdme 20.01:2023,  YogiatialCow dal Réviief 4———

Datum Name/ Stellung Unterschrift Datum Namae / Stellung Unterschrift
Date Name [ Position Signature Date Name / Position Signature

Sonstiges/ Other. Buyer name:Not provided, Country of origin: India, Country of destination:Not Provided,
Material: Not Provided ,Color Name: Not Provided ,End use of product:Office Chair

Zustand des Priifgegenstandes bei Anlieferung: Prifling komplett und beschadigt
Condition of the test item at delivery: Test item complete and undamaged

“Legende. 1=sehrgut 2=gut 3= befriedigend 4= ausreichend 5= mangelharl
P(ass) = entsprichto.g. Prifgundiage(n) F(ail) = entspricht nicht 0.9. Prifgrundlage(n) N/A = nicht anwendbar N/T =nicht getestet
Legend: 1= verygood 2= good 3= satistactory 4= sufficient 5= poor
P(ass) = passed a m test spedificaion(s)  F{ail) = failed a, m test specificatiory’s) N/A = not appiicable N/T =not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielféltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted fo be

duplicated in extracts. This test report does not entitle to carry any test mark.

TUV Rheinland (India) Pvt. Ltd., 27/B, 2nd Cross, Bectronic City, Phase 1, Bangalore- 560 100,
Intemet: http://www.tuv.com, CIN: U72501KA1996PTC020653

STARK BASE 26”

STARK BASE 28”

mearm

INDIA PRIVATE LIMITED
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INDIA PRIVATE LIMITED

TestReport- Hardiine A TUVRheinland”
Precisely Right.

Priifbericht-Nr.: INZ3WOMZ 004 146785971 Seite 1von 3
Auftrags-Nr.:
Test Report No.: Ombrra'li'o Page 10of 3

Kunden-Referenz-Nr.: Auftragsdatum: T

Client Reference No.: ot provided Order date:

MBM INDIA PVT LTD
49,SIPCOT INDUSTRIAL PARKVALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Auftraggeber:
Client

Priifgegenstand; Solitaire Chair
Test item:

Style No/SKU No. [Not provided
Bezeichnung/ Typ-Nr.:

Identification | Type No.:

Auftrags: PO No.. CU2-24 - 130508

Order.
Priffgrundiage: ANSI BIFMA X5.1- 2017
Test specification (GENERAL -PURPOSE OFFICE CHAIRS TESTS)
STRENGTH, DURABLITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum: 17.05.2023
Date of receipt:

Priifmuster-Nr.: IN23WOMZ 001-1
Test sample No.:

Priifzeitraum: 17.05.2023 - 07.06.2023
Testing penod:

27/B, 2nd Cross, Electronic
City, Phase 1, Bangalore-
560 100,

Priiflaboratorium: TUV Rheinland (India) Pw.
Testing laboratory: Ltd. ,Fumiture Laboratory

Ortder Priifung:
Place of tesfing.

Priifergebnis®:

Test result™ s

gepriftvon / tested by: kontrolliert von [ reviewed by
e Y O 07.06.2023  Yogisha Gowdal Reviwer 4___

Datum Name | Stellung Unterschrift Datum Name | Stellung Unterschrift
Date Name | Position Signature Date Name | Position Signature
Sonstiges/ Other: Buyer name:Not prowded, Country of origin: India, Country of destination:Not Provided,
Material: Not Provided ,Color Name: Not Provided ,End use of product:Office Chair

Zustand des Priifgegenstandes bei Anlieferung: Prifling komplett und beschadigt
Condition of the test item at delivery. Test item complete and undamaged
"Legende: 1= sehrgul 2=gut 3= bef riedigend 4= ausrechend 5 = mangeinaft
Piass) =entsp, g.p F{ail} = entspricht nicht 0.. Prufgrundlage(n] N/A =micht NIT=nicht getestet
Legend: 1= very good 2= good 3 = satisfactory 4 = sufficient 5= poor
Plass) = passed a.m fesispeaficaton(s) F(af) = falfed a m lest specification(s) /A = not applicable M'T =not tesied
Dieser Priifbericht bezieht sich nur auf das o.g. Prilfmuster und darf ohne Gene hmigung der Priifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prifzeichens.
This test report only relates to the a. m. test sample, Without permission of the test center this test report is not permitted to be
duplicated in exiracts. This test report does not entitle to carry any lest mark,

TOV Rheinland (India) Pvt. Ltd., 27/8, 2nd Cross, Bectronic City, Phase 1, Bangalore- 560 100,
Intemet: http./iwwew tuy com, GIN: U72501KA1996P TC020653




A TUVRheinland”

Test Report: Hardline Precisely Right.

e Seite 1 von 3
Prifbericht-Nr.: p
Test Report No.- IN22TEAN 001 Auftrags-Nr.: 146704367 Page 10f 3

Order No.:

Kunden-Referenz-Nr.: s Auftragsdatum: 29.07.2022
Client Reference No.: Mot provided Order date:

Auftraggeber: MBM INDIA PVT LTD
Client: 49 SIPCOT INDUSTRIAL PARK VALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Prufgegenstand: Astro Training Chair
| Test itern:

Bezeichnung / Typ-Nr.: Style No./SKU No. :Not provided

Identification | Type No.:

Auftrags: PO No.; CU2-23 - 22368
Order:
Priifgrundlage: ANSI| BIFMA X5.1- 2017
Test specification (GENERAL ~PURPOSE OFFICE CHAIRS
STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS
L]

Wareneingangsdatum:
Date of receipt: 28.09.2022

Priifmuster-Nr.: A003344855-001
Test sample No.:

Priifzeitraum: 30.09.2022 - 20.10.2022
Testing period:

27/8, 2nd Cross, Electronic
Ort der Priifung: i )
Place of testing: Egg Phase 1, Bangalore- 560

P ium: TUV Rheinland (India) Pvt.
Testing laboratory: Ltd. Furniture Laboratory

Priifergebnis®:

Test resuit*: Pass

gepriift von / tested by: kontrolliert von / reviewed by:
18112022 Sachinhivars  Pekime 18012022 Yogisha Gowdal Revivier ¢$———

Datum Name / Stellung L Datum Name / Stellung Unterschrift
Date Name [ Position Signature Date Name | Position Signature
Sonstiges / Other: Buyer name:Not provided Country of origin:India,Country of destination:Not Provided,
Material: Not Provided ,Color Name: Not Provided ,End use of product:Office Chair

Zustand des Priifgegenstandes bei Anlieferung: Prifling komplett und beschadigt
Condition of the lest item at delivery: Test item complete and undamaged
* Legenda 1= sabr gut Z=gut 3 = betnedigend 4 = ausrenchand 5 = mangethaft
P(ass) = entepcht 0.g. Profgrundlage(n) Fiail} = entspricht nicht 0.g. Py ") N/A=mcht N/T = nichl getestet
Legend 1 = very good 2 = good 3= satistactory 4 = sufficient 5= poor
Plass) = passed a.m._fest specification(s) _ Ffai) = faited a m. test specification{s) A = not apphcable N = ot testad
Dieser Prifbericht bezieht sich nur auf das o.g. Prafmuster und darf ohne Genehmigung der Prifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates io the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle fo carry any test mark

TUV Rheinland (India) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,
Internet: hilp/www tuv com, CIN. UT2501KAT996PTC020653
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Test Report- Hardline A TUVRhe"‘lla nd®
Precisely Right.

Test Report No: IN22BHDK 001 Date: 05™ ,April, 2022 Page 1 of 6
ULR- TC568822120000025P

APPLICANT : MBM INDIA PVT LTD

CONTACT PERSON : SURESH

49,SIPCOT INDUSTRIAL PARK,VALLAM-VADAGL VILLAGE,
ADDRESS : SRIPERUMBUDUR, KANCHIPURAM 602105
INDIA

Sample Not Drawn By TUV Rheinland (India) Pvt. Ltd
Sample Description :  Flip Chair
Buyer : MBM INDIA PVT LTD

Agent Name :  Not Provided

Material :  Not Provided

Style No : Not Provided

Po No : Not Provided

SKU No : Not Provided

Colour Name : Black

End Use :  Seating

Destination : Not Provided

Sample Receiving Date ;110%™ March, 2022

Testing Period : 12", March, 2022 to 05™, April, 2022

Delivery Condition : Sample received in good condition

For and on behalf of
TUV Rheinland (India) Pvt. Ltd

S

Yogisha Gowda
Assistant Manager

Test result is drawn according to the kind and extent of tests performed. Without permission of the test centre this test report is not
permitted to be duplicated in extracts, This test report does not entitle to carry any safety mark on this or similar products. This test
report represents the test parameters as requested by the customer based on submitted samples only.

TOV Rheinland (India) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,
Internet: http:/iwww.tuv.com, CIN: U72501KA1996PTC020653




Test Report- Hardline A TUVRhelnland ?

Precisely Right.

Priifbericht-Nr.: IN2213Q1 001 A Nr.: 146704367 Seite 1 von 3
Test Report No.: O;’;:fg:_: Lo Page 1 of 3

Kunden-Referenz-Nr.: : Auftragsdatum: 29.07.2022
Clignt Reference No.: Not provided Order date:

. MBM INDIA PVT LTD
el 49,SIPCOT INDUSTRIAL PARK VALLAM-VADAGL VILLAGE,
: SRIPERUMBUDUR, KANGHIPURAM 602105 INDIA

Priifgegenstand: MARVEL SHELL
Test item:

Style No./SKU No. :Not ided
Bezeichnung / Typ-Nr.: yie:o GO

Identification | Type No.:

Auftrags: PO No.: CU2-23 - 22368
Order.
Priifgrundlage: ANSI BIFMA X5.1- 2017
Test specification (GENERAL -PURPOSE OFFICE CHAIRS TESTS)
STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum: 27.09.2022
Date of receipt:

Priffmuster-Nr.: A003344855-002
Test sample No.:

Priifzeitraum: 27.09.2022 - 11.10.2022
Testing period:

Ort der Priifung: 27/B, 2nd Cross, Electronic
Place of testing: %t()]r Phase 1, Bangalore- 560

Priiflaboratorium: TUV Rheinland (India) Pvt.
Testing laboratory: Ltd.,Furniture Laboratory

Priifergebnis*:

Test result™ Pass

gepriift von / tested by: kontrolliert von / reviewed by:
11.10.2022  Sachin Shivaraj &*‘JQL_ 11.10.2022 Yogisha Gowda/ Reviwer g—_

Datum Name / Stellung Unterschrift Datum Name / Stellung Unterschrift
Date Name [ Position Mf& Date Name [ Position gfwm
Sonstiges / Other: Buyer name:Not provided, Country of erigin:India,Country of destination:Not Provided,
Material: Not Provided ,Color Name: Not Provided ,End use of product:Office Chair

Zustand des Priifgegenstandes bei Anlieferung: Prifling komplett und beschadigt
Condition of the test item at delivery: Test item complete and undamaged
* Legende: 1= sehr gut 2=gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft
P(ass) = entspricht 0.g. Prisfgrundlage(n)  F(ail) = entspricht nicht 0. n) NIA=nicht anw r NIT = nicht getestet
Legend. 1 = very good 2 = good 3 = satisfactory 4 = sufficient 5 = poor
P{ass) = passed a.m. test specification(s)  F(ai) = failed a.m. test specification(s) N/A = not applicable NAT = not tested
Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted fo be
duplicated in extracts. This test report does not entitle to carry any test mark.

TUOV Rheinland (India) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,
Internet: http://mww tuv.com, CIN: U72501KA1996PTC020653




Test Report- Hardline A TUVRhetnIand ®

Precisely Right.

Prifbericht-Nr.: IN220C74 001 A N 146704367 Seite 1von 3
Test Report No.: Oﬂfﬂz_: s Page 1 of 3

Kunden-Referenz-Nr.: : Auftragsdatum: 29.07.2022
Clignt Reference No.: Net provided Order date:

. MBM INDIA PVT LTD
g},.'::““b‘"' 49 SIPCOT INDUSTRIAL PARK VALLAM-VADAGL VILLAGE,
: SRIPERUMBUDUR, KANCHIPURAM 602105 INDIA

Priifgegenstand: AXIS SHELL
Test item:

Style No./SKU No. :Not ided
Bezeichnung / Typ-Nr.: tyle No GO

Identification | Type No.:

Auftrags: PO No.: CU2-23 - 22368
Order.

Priifgrundlage: ANSI| BIFMA X5.1- 2017
Test specification (GENERAL -PURPOSE OFFICE CHAIRS TESTS)
STRENGTH, DURABILITY AND SAFETY TESTS FOR OFFICE CHAIRS

Wareneingangsdatum: 27.09.2022
Date of receipt:

Prifmuster-Nr.: A003344855-003
Test sample No.:

Priifzeitraum: 27.09.2022 - 11.10.2022
Testing period:

Ort der Priifung: 27/B, 2nd Cross, Electronic
Place of testing: %t()]r Phase 1, Bangalore- 560

Priiflaboratorium: TUV Rheinland (India) Pvt.
Testing laboratory: Ltd.,Furniture Laboratory

Priifergebnis*:

Test result™ Pass

gepriift von / tested by: kontrolliert von / reviewed by:
11.10.2022  Sachin Shivaraj w_ 11.10.2022 Yogisha Gowda/ Reviwer g

Datum Name / Stellung Unterschrift Datum Name / Stellung Unterschrift
Date Name / Position Signature Date Name { Position Signature
Sonstiges / Other: Buyer name:Not provided, Country of erigin:India,Country of destination:Not Provided,
Material: Not Provided ,Color Name: Not Provided ,End use of product:Office Chair

Zustand des Priifgegenstandes bei Anlieferung: Prifling komplett und beschadigt
Condition of the test item at delivery: Test item complete and undamaged
* Legende: 1= sehr gut 2=gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft
P(ass) = entspricht 0.g. Prifgrundlage(n)  F(ail) = entspricht nicht 0.g. Prifgrundlage(n) M/A = nicht anwendbar  N/T = nicht getestet
Legend. 1 = very good 2 = good 3 = satisfactory 4 = sufficient 5 = poor
Pf{ass) = passed a.m. test ificati F(ail) = failed a.m. test specification(s) N/A = not applic: NAT = not tested
Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfaltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any test mark.

TUOV Rheinland (India) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,
Internet: http://mww tuv.com, CIN: U72501KA1996PTC020653




Test Report- Hardline é! TUVRheinIand'*’
Precisely Right.

Priifbericht-Nr.: IN22D71B 001

Test Report No.: Auftrags-Nr.: 146704367 Seite 1von 4

Order No.: Page 1 of 4

Kunden-Referenz- X 29.07.2022
Nr.: Not provided Auftragsdatum:

Client Reference No.: Order date:

MBM INDIA PVT LTD
49,SIPCOT INDUSTRIAL PARK VALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105

Auftraggeber:
Client:

Priifgegenstand: Metro Sofa 3s

Test item
Bezeichnung / Typ- Style No./SKU No. : Not Provided
Nr.:
Identification | Type
Auftrags: PO No.: CU2-23-22368
Order.
Priifgrundlage: BIFMA 5.4:2020 STRENGTH , DURABILITY AND
Test specification SAFETY TESTS FOR LOUNGE / PABLIC SEATING:

Wareneingangsdatu
m: 05-10-2022

DNate of receint

Priifmuster-Nr.: A003357874-001
Test sample No.:

Priifzeitraum:

Testing period: 10/10/2022 - 21.10.2022

Ort der Priifung: 27/B, 2nd Cross, Electronic
Place of testing: City, Phase 1, Bangalore- 560

100

Priiflaboratorium:  1(jy; Rheinland (India) Put.
Testing laboratory: Ltd. Furniture Laboratory

Priifergebnis*:

Test result™: Fass

gepriift von / tested by kontrolliert von / reviewed by:

04112022 Sachin Shivaraj . 04.11.2022 Yogisha Gowda/ Reviwer &___

Datum Name / L ift Datum Name / Stellung Unterschrift
Date it Signature Date Name ! Pasition Signature

Sonstiges / Other. Buyer name:Not provided,Country of origin:India,Country of destination:Not Provided, Material: Not
Provided ,Color Name: Not Provided ,End use of product: Seating

Zustand des Priif tandes bei Anlieferung: Priifling komplett und beschadigt

geg
Condition of the test item at delivery: Test item complete and undamaged
Legende: 1= sehrgut 2=gut 3 = befrisdigend 4 = ausreichend 5= mangelhaft
Plass) = entspricht 0.g. Prifgrundlage(n) F(ail) = entspricht nicht 0.g. Prufgrundlage(n} N/A = nicht anwendbar  N/T = nicht getestet
Legend. 1 = very good 2=good 3 = satisfactory 4 = sufficient 5= poor
P(ass) = passed a.m. test specification(s) __F(ail) = failed a.m. les! spacificationfs) /A = not applicable  N/T = nat tested
Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Prifstelle nicht
auszugsweise vervielfiltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any test mark.

TUV Rheinland (India) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 560 100,
Internet: http://www.tuv.com, CIN: U72501KA1996PTC020653




Test Report- Hardline A TUVRheinland®

Precisely Right.

Priifbericht-Nr.: IN22V2F7 001 X
Test Report No.: Auftrags-Nr.: 146646045 Seite 1von 4
Order No.: Page 10f 4

Kunden-Referenz-Nr.: _ Auftragsdatum: 28.01.2022
Client Reference No.. Not provided Order date:

MBM INDIA PVT LTD
49,SIPCOT INDUSTRIAL PARK,VALLAM-VADAGL VILLAGE,
SRIPERUMBUDUR, KANCHIPURAM 602105

Auftraggeber:
Client:

Priifgegenstand: Viva 3 seater
Test item:

Bezeichnung / Typ-Nr.: Style No./SKU No. : Not Provided

Identification | Type No.:

Auftrags: PO No.: CU2-23 - 21266
Order.

Prifgrundlage: STRENGTH , DURABILITY AND SAFETY TESTS FOR
Test specification LOUNGE / PABLIC SEATING: BIFMA 5.4:2020

Wareneingangsdatum:
Date of receipt:

27-06-2022 ’

Priffmuster-Nr.: IN22V2FT/001-1-1 ‘

Test sample No.:

Priifzeitraum:

Testing period: 27/06/2022 - 06.07.2022

Ort der Priifung:

Place of testing: 27/B, 2nd Cross, Electronic City,

Phase 1, Bangalore- 560 100,

Priiflaboratorium:

Testing laboratory: TUV Rheinland (India) Pvt.

Ltd. Furniture Laboratory

Priifergebnis*:

Test resuit*: Refer Page 2to 4

gepriift von / tested by: kontrolliert von / reviewed by:

08.072022 Sachin Shivaraj  SPreddess 06.07.2022  Yogisha Gowda/ Reviwer %—-—

Datum Name / Stellung Unterschrift Datum Name / Stellung Unterschrift
Date Name [ Pasition Signature Date Name / Position Signature

Sonstiges / Other. Buyer name:Not provided Country of origin:India, Country of destination:Not Provided, Material: Not
Provided .Color Name: Not Provided ,End use of product: Seating

Zustand des Priifgegenstandes bei Anlieferung: Priifling komplett und beschéadigt
Condition of the test item at delivery: Test Item completed and damaged

Legende: 1 =sehrgut 2=gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft
Piass) = entspricht 0.g, Priffgrundlage(n)  F(ail) = entspricht nicht 0.g. Pri NIA = icht NIT = nicht getestet

Legend. 1 = very good 2= good 3 = satisfactory 4 = sufficient 5= poor
P(ass) = passed a.m. test spacificati Ffail) = failed a.m. test spacification(s) N/A = not applic: N/T = ot tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priiffmuster und darf ohne Ger i der Priifstelle nicht
auszugsweise vervielfiltigt werden. Dieser Bericht berechtigt nicht zur Ver dung eines Priifzeich
This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any test mark.

TOV Rheinland (India) Pvt. Ltd., 27/B, 2nd Cross, Electronic City, Phase 1, Bangalore- 580 100,
Internet: hitp://www.tuv.com, CIN: U72501KA1996PTC020653




From Concept to Comfort IH
Build with experience.

CERTIFICATIONS

‘ @
' 50001 : 2018

Seden &

INDIA PRIVATE LIMITED

FACTORY ADDRESS: / SCANHEREFOR

LOCATION
Plot No. G-49, SIPCOT Industrial Park, Vallam - Vadagal Village, T .
Sriperumbudur Taluk - 602 105.
WEBSITE : www.mbmindia.co.in
E-MAIL : contact@mbmindia.co.in

DISPLAY ADDRESS :

No.36/8, Balfour Road, Kilpauk, Chennai - 600 010.
PH.NO : +91 99626 99997

www.mbmindia.co.in
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